
PARTS BOOK 
SPS/S-CV2 
.2.A~~ ~ _g. AH *7 I 
Au tom a tic Cap Visor 

Sewing Machine 

PME-120511 

SunStar CO., LTD. 



Information 
A. Par ts Book -=?-~ 

Structure of Part Book 

cp q> 
I B l~•d & Machine Body Mechon,on 

• e q 1 .21~* ~!>I 

-

-+ ~ . . . ' . .... .. 
-~ . \t· -_ . :- ~ 

® 

.,.. 

-~//~ 
- • ~ ·, C'-. ;~ 

<> ~~~1 ~/ > • O, ,.~~\ I 

.:~~~ \ -~--· !~ .- . 11'' I • • ' ~ l , ~ • , i~\I 119. .~ -..... I i,.,,-~ . 
JV,J, ~ . ~ ~-· 
~-'~ ,. :--...__ // ..... - . . _, >~f ~ ~ . t]v.~ t f >< Cl ' ~ ...... . \ . 

• f.-. ✓ -· ~ -

~ , ~ ~ ~ --, ~f' ·,~, .. 
. - . ~ ·I· . / . " / 

0 

G) :tf741 ~ .:ilff- .It ~ 

Unique code by mechanism 
@ : tf741 ~ .:ilff- ~ ~ 

Unique name by mechani sm 
G) : tf741 x. 

Explode view 
© Ref . No: .uf5. ~ .:ilif ~ ~ ~ ~ 

Unique identificat ion number by part 
® Par ts No. : .:ilff- x,1~ .It~ 

Unique Product code 
Ex) TiE" Code Category 

-=?- "'"' Tc 01- 030C- 1230 Old part 

AS-000000-00 

~ ¥~ GP-000000-00 New Part 

EP- 000000- 00 

@ 5 dD 7 8 @ 

!i m!i lta1: 

...... c,-.. .. _) .... ~~ .. ~ • . -. c. 'lt .... 11\; 

-· ~- ·- ~ ., ~- -·- ... :-,-...--cc -·- .. - ~ -·- -- .. ,. .. , - ~-·· n ...... . , ... - .• --· ,. ~- ·- .... ~ ..... - 1"- •-r.: -r- • .J .... - _, ·- -- _.,., ... ... ~ ""C.- 1 --'0 ~-- . .......... j - =--:~ 
__ , 

1: • -- · 
., . ---J<e- ... -.- . .... . , .... .. ---- ........ ~- ...... ,;, . . -·· ·- ·--~ - . -· ,_ •r;- - -· la t -1- • ... :•..,,•-•n- ~ ·- •. I. '"• '1• '! • -· -~· ··-·-- l \l "' .ll .:••"'I -· o-w·-,,,c. - ., -. ... -..... .,. "'"'" , .• 
-· C'-C::O:~ ll --~ ..... ~ 
~ ~ )0,.,... ..... - -~ , ... ,. 
- ...,_ .. _"'-""· --~--- ---~"••· ... _,,_ .. ~: ·• -

, _____ 
-· "''"""'"'-,,_-,. ,~---- __.._ . _ __ , ...... ,. .. ,., ~ - ··- ... c .. •- .,•.J . ... .ll -· '"- ..... ···-- ....... , -· ----- ··-- ...... ., .. -· - el'-« 

~ .... ....... . "-· .. ., ... ... -~ - ,._ ~--•--·-- - ..... , , ..... 
_., --- ~, .. u..--• ... .. =• .... -· :·..-.o. .-.,__. A- .i•-· -~ .. ..c;i,.-...•.:~- .-.. c-... ~, .I"- ': 

~ (•~·-· ~- • s.;.1• .. ,. .... :,.. •- --· . ... ......... _,. ... .... ....,,, ·-· •· .......... ..• -~- ~--·- -.. -..... _, ..._.,_'-(I() ·-· . ' ............ 
·- .. · "•r• --- ... , ..... - . ,_._._ -·- ... - ··-·· -- - --· ·=• ·~ ·-·~- - _ ... , ,..,~ , , • t - ··~--- -- --·--- .,_ ,,.. . - a.:c:;-1-«1 ,-. . ... -·. -· .., ... .,. ··-- •"'!--- M"4 • "J _, .,.:,._ .. r ~ .. ·-_., ·•- --- _..,.. _, - - ..:--.- -----.. - --, .. _., - • .i·:o-~ -- ., .. ~--
~ 

. ,.., .... _ - ...__..,_ --,~~ ... .-4 ._.,..., ~ -.-- · -..... 
r• .. " . .. ·- -~ ·--- ,_,_.,,,_.,._._ 1~ •• ., .. _ . _,. •·e:•--0,- ;oooo,o•·-e1--· - .. . 

-·· D!•!o; . , ......... .., . -· 
-----• • • '"-•••-11.,to - --.. - • t.., •tl 

1, • • .,. .. - .... , , • • .. ~..__.,,, .... "' .....,. ... .- ..... .. .. . . i, 

0 

®Note:~XIAfg,1- .±UI ~ OJI 2. 

Refers to not ice and memo 

Name of Part: Unique name of part s 
®Q'ty :.uf5.£I "r's 

The number of parts 
®Assembly no, :~(*.El) .uf5.£I ~~ tt!-2. 

Unique identif ication number by set part 

l::IIJJ. 
remarks 

2( ~ll) nf .§. 

Set par ts 
71-=?-=5:j ilf.§. 

Instr umenta l part s 
~71=5:j ilf.§. 

Electrica l parts From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Warning 

1. 3::.ol] 4f-~ lll-§.~ 7)1! 3:~ Al All¾-21 lll-e- !E~ A~* ~~01 1'J.-~J~ ? ~Ol 
"811-ra- lll-~oJl tll~ ~~ ,.\loll~ 3: ¾&..Q...£1i! .:;z-~ 01 1t~-w-11t:l-. 

2. ~ ~A}~ Parts Book..Q..£ All-ol-51 ~..Q..E..£. 0frr~.£. A}¾ ¾ 7}-W-11 q-. 
3. A}~ Oll.31 \ll. 0 1 A}0J 0 l '47a ~ ?.£ ~ii-119-. 

1. The parts classified as ass'y items may cause damage to the machine or bad sewing 

when they are separately assembled. Hence, when they are ordered, they can be 

purchased as ass 'y items only. 

2. This is a parts book. It cannot be used as a manual. 

3. Parts are Subject to change in Design Without Prior Notice. 

Note 

· ~~Et ~1¾9-l -¥-¾i?:- 0 }t!TI ~Ei'-j!-?.±s!.. 1J4ri>}Al<>J 11~~ ~ ~~qq-, 

http://www.sunstarcs.com 

• 7}~¥! ~~7JJP•i~ ~~Et~~ A} 0 l§..otl s!..=1~-=f ~Jl~ -¥-¾g ~~~? ~~qc}. 

• -¥-¾t!-2.l-~-?t!-2.l-~-?%~ "iiJ-&oJlAi 11-%18:§:9.} 11~?~~ ~~ii}O:] ~-~i>}AlCfl ~-?7} ~qc} . 

. -¥-¾18:§:~ .£..§.Al~ 78~ Ii}*-!it ;t:~~ ~~i>}Al31. A}%i>}~ 71¾% 7t:)~i>}O:] ~l?lli>}Alrtl 

~l t:J- 7 l ¾ 9-l 3Il-* -!it g ;t: ~ ~ "'r ~ ;; q q- . 

• 42::.-!iti?:- t!-7-tl~.?.. -,1-~£1<>1 ~.Q.nJ t!-7~rn ~31. ~q-ca_ 11-% ~7)7} .g-oJ~l-lcJ-. 

• You can make an order for the parts of Sunstar machine to connect internet address. 

http://www.sunstarcs.com 

• You can request for parts you want after login if you are a registered member. 

• In parts Management - Order Management - Order Registration entry, 

you can place an order by entering the part number and quantity. 

• If you don't know the parts number, click the parts book menu bar. 

In a download list, you can read parts book by searching model you use. 

• This parts book is classified by the mechanism, therefore you can find part easily. From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Automatic Cap Visor Sewing Model / 2.;q~ t!~ XH§7 I 7 l~,1~ 

Special ______ ____. •------ Cap Visor 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



CONTENTS 
.5:!. -, 

A 
B 
C 
D 
E 
F 
G 
H 
I 
J 
K 
L 
M 
N 
0 

Machine Body Mechanism 
gt, t:ttl E. ~ 21 ~~ t!t7-il 
Upper Shaft Mechanism 
~~ t!t7-il 
Lower Shaft Mechanism 
t;~~ t!t7-il 
Presser Foot Mechanism 
19-'E:t -et7-il 

•···· ............................................................................... . 
•....................................................................................... 

•······ ................................................................................ . 
--··· ................................................................................... . 

Thread Release & Thread Tension Mechanism 
~ ~~71 ~ ~ ~~ ~~ -et7-il •················································· ............ . 
Thread Trimmer Mechanism 
A~~ t!tlil 
X-Y Mechanism 
X-Y t!t7-il 

•····· ............................................................................ . 
•···· ............................................................................................. . 

6 

10 

14 

16 

20 

22 

26 
Feed Mechanism 
II!OIE. ~7-il •·················· .......... · ................................................................. · 32 
Lubrication Mechanism 

~* ~7-il 
Air Control Mechanism 
~'?,l-~J.11 
Table & Body Mechanism 
E,U 01 ~ ~ 1::1~c.l t!t7-il 
Accessories Mechanism 
Q!I Ail A-f 2.1 ~ 7-il 
Control Box Mechanism 
~~~ iat-~ ~7-il 

•··· .................................................................................... . 
•··· .................................................................................... . 

•...................................................................................... 
•············· ........................................................................ . 
•······ ................................................................................ . 

Operation Unit Mechanism 
£nt~lolt1 iat-~ ~7-il 

•······ ............................................................................ . 
Pedal Mechanism 
n11~ ~7-il 

•·· ............................................................................................ . 

Index 
~~~ 

•........................................................................................................... 

36 

38 

40 

42 

44 

48 

50 

52 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Machine Body Mechanism 

¥¥ ~ £1~ ~7-11 

39 1 --- --:f-7 41 : 46 43 I 
- JS3 l 

50 ' 
59 60 I 
'rr e . ' 

7"®- ..,52 
54cfp 41 <,. 51 

l...·'7 ~ 57 

55 

! 5::,$•2 j 
38 L _____ t:4.,,..✓-
y ,,,,,,--1 ' 

962 ' ✓-_L'l 
~61 [;:,',--«' .J 

v -
/ 

'--.. i ' ,, 22 
, I ' 

ll 98 ', 

10~"1 , 102 I 
, , '--.. I · 99 I 

-"'~ - ~5 l._ 97 I ',"'> '- 0 I 
/ ,/~ rr ',, 100 I 

- ~,";i'"'-,. 11 , , I 
11 '-.J 

13 86 

~8-~9 12 i~ 
1011 ~ 

84 
87 

87 
87 

• 

73 

21 

~~ 
24 ~ 

23 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts "" ~ Q' ty 
Applied 

Q 
Period 

A-1 CAB-AA003801 Arm Offil 1 

A-2 CAB-AB003301 Bed till£ 1 

A-3 CMB-LA001 BOO Face Plate 1cm 1 

A-4 CMB- FC000700 Face Plate Gasket \!l!!f 71.:::::~ 1 

A-5 DSC-BFOOIOOO Screw(11/64" n=40) ~L.fAI 4 

A-6 DPK-CB000200 Rubber Cap for Face Plate ~!!f Jl-'¥-0 f7H 2 

A-7 CMB-LD000200 Caution Sticker ?jJl .:::C:El:li 1 

A-8 CMB-BJ001 BOO Arm Thread Guide Bracket ~ ~~Lil 2~ ~2~~ 1 

A-9 PSC- AC004 100 Screw(M4 XLS) ~L.fAI 2 

A-10 CMB- HK000400 Thread Guide(L) ~~41("'1) 1 

A-1 1 DSC-BF002400 Screw(9/64" n=40) ~L.fAf 3 

A-12 CMB-HK001200 Arm Thread Guide Offil ~ ~41 ~01(!£) 1 

A-1 3 DSN-AA001100 Nut(9/64" n=40) L1 §. 1 

A- 14 CMB- HK000101 Thread Gu1de(L) ~~41(~) 1 Dec.19.11 

A-1 5 CMB- HK000501 Thread Guide(R) ~~41(-'t') 1 Dec.19.11 

A-16 DPK- CB000300 Cap •l•Cff(~)~~ • f7H 1 

A- 17 DPK-CB000700 Rubber Cap fil ~'a J2¥0PH 3 

A-18 AMB-PSOOOBOO Thread Guide with Three Holes All-,'~ ~~01(!£) 1Set 

A-19 GP-01 14 78-02 Model Mark £'ill • f.3. 1 

A-20 CMS- LAO 15401 Cover for Arm fil~'cj :lit>l 1 Mar.20.12 

A-2t DSC- BAOOOSOO Screw (3/16 ' n=2B) ~L.fAI 4 

A-22 CMB-FC005300 Gasket for Arm Cover fil ~'2! "i t>l 71.:::::~ I 

A-23 GP- 0 I 2937- 00 Emergency Switch •I~ .:::::ii *I t 

A-24 02103ET-UKO 1 Emergency Switch Sticker •I~ .:::::~*I .:::,Ej,i 1 

A-25 PTC-AH000400 Cable Holder :,JIOI~ .C:1(10N) 2 

A-26 DSC- BJ000200 Screw( 11 / 64" n=40) ~L.fAI 2 

A-27 CMB-LAOOOBOO Take-up Lever Cover ~:!1171 ,1"1 1 

A-28 DSC-BJ000300 Screw(9/64" n=40) ~L.fAI I 

A-29 DPK- CB000801 Arm Upper Part Rubber Cap otfil ~¥ 2~ • pH 3 Aug.22. I1 

A-31 DPK- CBOOOIOO Rubber Cap(L) .:i}!j!-Cf7H(Q!) 3 

A-32 DPK- CB000400 Rubber Cap •Iii-QI(~)~~ .:.2-'¥-• fJH 1 

A-33 CMB-FDOOO I 00 Bed Rubber Hfl£2¥ 1 

A-34 CMB-LBOOO I 00 Left Cover ~~,M 1 

A-35 CMB- FC000200 Left Cover Gaskel ~~ :li•i 11.:::::~ I 

A-36 DSC-BJ000200 Fixing Screw ~~ :l1ei Jl~L.fAf 4 

A-37 CMB- LA001600 Top Cover ~~~ I 

A-38 DSC-BFOO 1000 Screw (11 /64" n=40) ~L.fAI 6 

A-39 ABW-PS000300 Bobbin Winder Ass'y ~~/71(!£) 1Set 

A-40 ABW-PS000201 Bobbin Winder Base ~~/71 t!IIOI.::::: 1 Feb.I 7 .1 2 

A-4I CBW-KZ000200 Bobbin Winder Shaft ~~71 'i'~~ 1 

A-42 CBW-CPOOO 1 00 Bobbin Winder ~~Pl Q~ ~2.1 1 

A-43 DSC- CB000300 Screw(l 1/64" n=40) ~L.fAI 2 

A-44 CBW-FAOOO 1 00 Bobbin Winder Action Ring ~~/71 Q~~ 1 

A-45 CBW- FA000200 Bobbin Winder Shaft Rubber Ring ~~71 -,'~ii; .:.2-'¥-'a 1 

A-46 CBW-CM000100 Bobbin Winder Lever ~~71 cll•i 1 

A- 47 CBW-BJ000200 Bobbin Winder Adjusting Plate ~~71 .;£~!!f 1 

A-48 DSC- BFOO I BOO Screw( 1 /8" n=40) ~L.fAI 1 

A-49 PWS- AA002100 Washer 2fA1 1 

A-50 CBW-KCOOO 100 Bobbin Winder Lever Shafi ~~71 cllt>l ii; 1 

A-51 CBW-DZ000100 Bobbin Winder Adjusting Cam ~~71 .;£~ ~ 1 

A-52 PSC-ACOO 1800 Screw(M4 xP0.7) ~L.fAI 1 

A- 53 PSR- AC000200 E-Ring(cj,5) E- ~(UJ?J 5) 2 

A-54 CBW- BJOOO 100 Bobbin Winder Action Plate ~~/71 Q~!!f 1 

A-55 CBW-BA000300 Bobbin Winder Action Body ~~71 Q~:!j 1 

A-56 DWS-AA000400 Washer 2fA1 2 

A-57 DSP-AB000100 Bobbin Winder Spring ~~71 ~~ .:::::!c~ 1 

A- 58 CBW-BHOOO 100 Bobbin Stopper £'t] .:::C:.!e.llj 1 

• From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



94 

Machine Body Mechanism 

¥¥ ~ .2.1~ -el-7-il 

' 
I 
' 
I 
' 
I 
' 

) 

96 

-~. 
'~~ ~91 

~ *.2 

73 

21 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts n ~ Q ' ty 
Applied 

Q 
Period 

A-59 DSC- BF001 700 Screw ~LfAI 5 

A-60 CBW- BNOOO 1 00 Bobbin Sland S!~ .A.~-= 1 

A-61 CMB-N8000100 Bobbin Winder Mes ~fl71 0{1:':c 1 

A-62 DSC-BAOOOIOO Screw( 1 /8" n=40) tLfAI 2 

A-63 AMB-PS000300 Thread Tension Ad1usting Assy ~fl71 ~m'=1 2~~:1.1(2) 1Sel 

A-64 CMB-HM000100 Thread Tension Adjusling Shafi ~fl71 ~ ~'=1 2~ ~ 1 

A-65 CMB- HKOO 1000 Thread Guide Plale ~~LJI Ef 1 

A-66 CTA- HLOOOIOO Thread Tension Disk ~~LJI ~ Al 2 

A-67 OSP- BA000300 Thread Tension Spring ~~~ ~~ ~~ia 1 

A-68 CTA- BJ000100 Thread Tension Spring Slapper ~~~ ~~ AII ~ A!c,Ili I 

A-69 CTA-BD000200 Spring Cover Air\:j;/1"1 1 

A-70 OSN-C0000100 Thread Tension Nut ~ ~'=1 2~ '/,'j LiE 1 

A-71 DSN-AA000700 Nut(15/64 • n=28) ~~'=1 3;.~ ~ Li.'e'. 1 

A-72 CMB- LA019300 Molar Cover .2.Ei "1 t>l 1 

A-73 DSC- BF001200 Screw( 11 /64" n=40) ~LfAI 2 

A-74 OWS-AA000600 Washer 2fAj 4 

A-75 CMB-B8000500 Needle Plale Supporl Cover Bracket e/Ef xpq ,,~i !=.21~ A 2 

A-76 DSC- BF002200 Screw ello.f XIXI ,,t>! !JLfAI 10 

A-77 DWS-AAOO 1900 Washer ell':! x1x1 ;1-i~i 2fA1 2 

A-78 DSC-BFOOl I00 Screw ell':! XIXI ;1-i~i "'21~ !/Lf>-I 6 

A-79 PWS- AA000400 Washer ell':I XIXI ,jt>l !=.2:I~ 21Aj 10 

A-80 CMB- BBOO I 500 Needle Plale Support Cover Brackel(U elEf xi,:111"1 !=.2:l~""'W 1 

A-81 PSC- AC000400 Screw ~LfAI 4 

A-82 CMB- B8006800 Needle Plale Supporl Cover Bracket(E- 2) ell':I x1x1 ,,~i !=.2:l~('i'-- 2) 1 

A-83 CMB-BB006900 Needle Plale Supporl Cover Brackel (R-1 ) ell':I x1x1 ,jt>l "2:l~('i'--1) 1 

A-84 CST-8800710 I Sw11ch Brackel -'-'i'l*I "'2.I~ 1 Jan.I 0.12 

A-85 GP-0I3004-00 Clamp Swilch ~'.l~ :':c'i'!:tl (X84-BA51 ) I 

A-86 GP-013005-00 Slarl Swilch :':c El .'e'. :':c 'i'I * I (X84-BA31) I 

A-87 PSC- AC004900 Screw(W4XL12) !l L..fAI 3 

A-88 PPP-AB000200 Speed Controller -'-lll.!:. eeE21 I 

A-89 CWP- 88000700 Speed Controller Bracket :':ci!JE. e.'e'.~21 !=.2:I~ I 

A-90 CWP- B0000400 Air Wiper Pipe OIi ot 2fOI Jri llfOI ~ I 

A-91 PSC- ACO I 1900 Screw(M4 XL I 0) -'- Ill<= eell!:21 "'2:I~ jl~LfAI 2 

A-92 DSC-BFO t 0200 Screw(M3Xp0.5 L=l 2.5) -'- Ill.!:. eell!:21 jl~LfAI 2 

A-93 PWS-AA000900 Washer(M5) 2!Aj 2 

A-94 DSC-BF002200 Screw ell':I XIXI ;1-i~i ~LfAI 2 

A-95 CMB- LD007100 CE Mark CECf.:i 1 

A-96 CWP- BGOOO 1 00 Air Wiper Pipe Holder OIIC>t 2fOllli llfOI n ~OI 1 

A-97 CMB- J8000100 Silicon Tank ~2:l e;;;-1H!l.:i 1 

A-98 CMB-JLOOOl 01 Silicon Felt ~2:le ;;;-\'H!l.:i i e 1 

A-99 CMB-BHOOO 100 Felt Holder ~2:lr ;;;*~.:li e ~OI 1 

A-100 CMB-JJOOO 100 Silicon Oil Window ~2:lr *~ 1 

A-I OI DSC-CB000700 Screw( 11 /64" n=40) jl~LfAI I 

A- 102 DSC-BJ000900 Screw jl~LfAI 1 

• From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Upper Shaft Me h . 
A~* c arnsm 
C> =i -E:!-7-il 

0 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts :c: ~ Q' ty 
Applied 

i5' Period 

B-1 CUS-KF000201 Upper Shaft ~~ 1 

B-2 CUS-DA000200 Link Cam ~.3.¥!! 1 

B-3 DWS-AAOOO 1 00 Link Cam Washer ~3 ¥!j Sl.fAj 1 

B-4 DSC-BJ000100 Screw {!!Ej '--IAI 1 

B-5 DSC-BF000800 Screw S!.:l:.'--IAI I 

B-6 DSC-BF000700 Screw ~•H71 !JLfAI 1 

B-7 DSC-CB000500 Screw( 15/64 n=28) !JLf>-1 9 

B-8 CTH-HJOOO 100 Thread Take-Up Lever ~•H71 1 

B-9 CTH-CJ000100 Needle Bar Crank " f•CH 3'1!13 1 

B-10 CTH-CB000100 Thread Take-Up Lever Crank {.l•H71 3',!j.3. 1 

B-11 PBR-BA000600 Needle Bearing '-IOI§ llj]Oj'EJ 1 

B-12 PBR-BA000500 Needle Bearing '-IOI§ llj]Ol'EJ 1 

B-13 CTH-CC000100 Needle Bar Crank Rod ef>'!'CH 3',!l.3. ~£ 1 

B-14 DSC-BF001600 Screw !J LfAf 1 

B-15 CNB-BF000100 Needle Bar Holder ef~ CH ~OI 1 

B-16 DSC-BF001500 Screw !J '--IAf 1 

B-17 CNB-CD000100 Needle Bar Guide Block ef,.-CH ~41 ~~ 1 

B-18 OPN-A0000300 Thread Take-Up Crank Shaft {.l>H713',!j.3. ;l; 1 

B-t9 DSC-BF007100 Screw {.l>H71 3',!j.3.;l( :.l~LfAf 1 

B-20 MTH-PA000100 Thread Take-Up Ass'y {.ltH71 (.:l:.) tSet 

B-21 CNB-KA000100 Needle Bar ef>'!'CH t 

B-22 DBS-DA000200 Needle Bar Bushing(U) "i•CH ~~~ t 

B-23 DSC-CB000700 Screw( 11 /64" n=40) ~LfAf 2 

B-24 DBS-DA000300 Needle Bar Bush1ng(L) "l•CH 111~~ 1 

B-25 CNB-HK000100 Thread Guide for Needle Bar(H) "f•CH {.l~41- -UH! I 

B-26 CNB-HK000100 Thread Guide for Needle Bar(M) tt~~CH ~~41-~tti-§ 1 

B-27 DSC-BFOOO 100 Screw Sfiit2~'--1Af 1 

B-28 - Needle(OPX 17 MR5) ef,.. 1 

B-29 DBS-DBOOO I 00 Upper Shaft Bushing(F) ~q~ ~~ 1 

B-30 CUS-CF000100 Bobbin Winder Driving Wheel {.liPI 'i'% ii 1 

B-31 DSC-CB000100 Screw ~'--IAf 2 

B-32 DBS-DB000200 Upper Shaft Bushing(M) ~q ~ ~~ 1 

B-33 DCL-AA000100 Upper Shaft Collar ~q ,121 1 

B-34 DSC-CB000400 Screw( 15/64 • n=28) ~q ;112f !J'--IAf 2 

B-35 DGR-ACOOO 100 Hand Pulley Gear "A" ~£~21 7l0j"A" t 

B-36 DSC-CB000400 Screw 2 ~ '-I Al( 15/64' n=28) 4 

B-37 DGR-ACOOO 1 00 Hand Pulley Gear "B" !!! c: ~21 71 Ol "B" t 

B-38 DBS-DAOO 1600 Hand Pulley Bushing !!! c:it2I ~~ 1 

B-40 CHP-KZ000200 Hand Pulley Shaft !!!S.f/21 q t 

B-41 CHP- CLOOO 100 Hand Pulley Roller !!!S.f/2I ."'-~cl 1 

B-42 DSC-FA000200 Hand Pulley Roller Hinge Pin !!! C:f121 5'.~cl 8'--IAI 1 

B-43 PPN-AF000100 Spring Pin (¢4, L=l 0) All ~ el 1 

B-44 DSP-AA000100 Hand Pulley Spring !!! C:flcl A II~ 1 

B- 45 CHP-CP000100 Hand Pulley !!!S.f/21 1 

B-46 DSC-BF000200 Screw ~ c: it2I !J '--IAI 1 

B-47 DGR-AB000300 Upper Shaft Gear ~;l; 710! 1 

B-48 PBR-AA000100 Upper Shaft Bearing (R) ~;l;~ t!IOl'6(6302ZZ NR) 1 

B- 49 PPK-BA000100 Spacer O- R1ng(P 15) <:::llilOIA1 0~ 1 

B-50 DCR-A0000100 Coupling :li~'s 1 

B-51 PSC-CB000100 Screw !J'--IAl(M6X1 .0 L=8) 8 

B-52 SFAM-500- 003 Main Motor ';'";£El 1 

B-53 PSC-AC000100 Screw !J '--IAl(M5X0.8 L=25) 4 

B-54 DWS-CAOOO 100 Spring Washer A II ~Sl.fAH¢5) 4 

B- 55 DWS-AA000600 Washer \!jSl.lAj(<!,5) 4 

B-56 CUS-BB000600 Base For Oscillator Gear £~21101 Ei 710i till OI-"- 1 

B-57 PSC-AC004200 Screw '--IAI 2 

B- 58 PWS-AA000300 Washer Sl./Aj 2 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Upper Shaft Mech . 
A~* antsm 
C> =; ~7-11 

64 

42 

0 rq 
7~ ~ 43 

"'-~ 
23 "'-

30 

23 

' 
_,) 

( 14 ~ 

' 
I 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts ~ ~ Q'ty 
Applied 

Period 
B-59 OPL-BC003600 Oscillator Shaft Timing Pully 2.~~IOIEi ~ EfOl 'l,I ~el 1 

B-60 OGR-AB000400 Oscillator Shaft Gear 2.~~IOIEi ,:: 710i 1 

B-61 PBR-AA000600 Bea11ng til!Oi ~ (F608ZZ) 2 

B-62 CUS-KC000300 Oscillator Shaft 2.~~IOIEi ti 1 

B-63 OWS-AAOOOBOO Washer 2/Aj I 

B-64 PBT - BC000200 Belt l'if;l; '?~ ~~(435- SSM-20) 1 

B-65 CUS-BB000501 Bracket For Idler ofol •2i ~ef~ I 

B-66 PSC-AAOOOBOO Screw Lf>-f(MSXL 15) 1 

B-67 PSC-AC003800 Screw Lf>-HM6XL70) 1 

B-68 PBR-AA001900 Idler Bearing ofol •2i tillOI ~ (629ZZ) 2 

B-69 OSC-FA003600 Idler Shaft ofOl•2i ,:: I 

B-70 PSN-AA001300 Nut Li~ (M6) 2 

B-71 PSC-AC004300 Screw(M4 X0. 7L=IOO) l'if~ '?~ ~~ g~ 2~ Lf>-f 1 

B-72 DWS-AA003300 Washer OfOl •2i 2fAj I 

• From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Lower Shaft Mechanism 

o~~ ~7-11 

8 

~ 

22 

• 

4 

3 

20 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name o f Parts ~ ~ Q'ty 
Applied 
Period 

C- 1 CLS- KF000100 Lower S~alt !f~ 1 

C- 2 DPL -BC000200 Lower Timing Pulley !f.:, EfOI ~ ~cl 1 

C- 3 PSC-CB000100 Screw L.fAI 3 

C- 4 DWS- AA000800 Thrust Washer §.2j~§. 2fAi 1 

C- 5 PBR- BA000300 Needle Bearing(KTS 1110) t...JOI~ tlflOjl;J 2 

C- 6 DBS-DA000700 Lower Shaft Rear Bushing t;f~ ~ ~~ 1 

C- 7 DBS-DA000700 Lower Shaft Collar t<f~ ,>fcf 1 

C- 8 DSC-CB000700 Screw(1 l/64" n;40) !l L.fAI 2 

C-9 PBS-DA000200 Front Bushing for Lower Shaft t;f~ cj ~~ 1 

C- 10 DPN- AA001300 Shaft For Adfusting O,f *~~~ ~ 1 

C- 11 DSC-BFOl 4300 Screw For Adjusting Oil *is~~ qAt 1 

C- 12 CHK- HA000400 Hook ~ 1 

C- 13 CHK-HB000700 Bobbin .!r.\:J 1 

C- 14 CHK- HC001300 Bobbin Case .!r.\:J ,!IOI~ 1 

C- 15 CMB-LA003300 Cover For Hook 011 !Ii 2.~ "it!1 1 

C- 16 AM8 - PS000600 Hook Cover Ass ·y !Ii "i "Wi;.) 1Se1 

C- 17 DSP- AD000100 Hook Cover Plate Spring A !Ii "i "i !!! ~E'e/ A 1 

C- 1B DSP-AD000200 Hook Cover Plate Sp11ng B !Ii ;>it!1 !!! ~E'e/ B 1 

C- 19 PPN- AF000300 Sp11ng Pin(<J,2Xl9.B) ~E'a !!! 1 

C- 20 DSC-BJ000200 Screw( 11 /64" n;40) !JL.fAI 1 

C- 21 DSC- BJ003400 Nut fi-'e/ 2 ~ L.fAf Lj§. 1 

C- 22 DSC-BF000900 Screw !Ii 2.~ "i"l !JL.fAf 2 

C- 23 CLB-BG000700 Shuttle Lubricating Plate A~§ ~.g.~ 1 

• From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Presser Foot Mechanism 

.r1f.~ -E:!-JII 

7 

({)., 

@;__ 
10 ·, 

43 -~~~,,/~~ 
a~/ _/ ~ 

~'@ / ~ 46 
~ 45 45@ 44 ,,,--: 

54 

48 49 ,,,- I 
45@ i 

i 
! 
I 

55 

60 ~ 59 

56 ~,61 
62 73 ~ 

3 

• 

~ 
71 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts * \!I Q'ty 
Applied 

Period 
D-1 PPP-CA000400 Air Cylinder OIJOi-:iJ\:!Ci(CU25-1 SD) 1 

D-2 GP-012422-00 Elbow \1!!.5!.-'i'- 2 

D-3 CPM-BB0001 00 Cylinder Fixed Brackel -:.!\:!Ci 1!~ ~ 2.1~ 1 

D-4 PSC-B8000600 Screw(MS. L8 wrench) !i'-IAI 4 

D- 5 CPM-BM000200 Cylinder Connecling Shafi -:.!\:!Ci~~ <=i 1 

D-6 DPN-AA001600 Solenoid Pm i!2llxDI£ !!! 1 

D-7 PSR-AGOOO 100 Grip Ring :i~ ~(:Ml~S) 2 

D-8 DWS-AA002200 Washer 2.IA1 1 

D-9 CPM-CA000300 Lifling Link C *i=l ~.3. C 1 

D-10 DSC-FA002000 Lifling Link C Hinge Screw *i=l ;g.3. c X(XI 8'-IAI 1 

D-11 DSC- HBOOOSOO Lifling link C Hinge Slud *!;l ;g.3. C xp,( ::'.::El£ 1 

D-12 CPM-CB000100 Lifting Link B -i!;l ;g.3. B 1 

D-13 CPM-KF000100 Lifting Link B Shafi *!;l ;g.3. B x1x1;1; 1 

D-14 DSC- BF008400 Screw (3/16" n=32) 'OJ'-IAI 1 

D-15 DCL -AA000800 Lifling Link B Shafi Collar *j;j ~.3. B X(XI ;I; ,12.1 1 

D-16 DSC-CA000400 Screw(l 1/64" n=40) j!~L.~Al 2 

D-17 DWS- AA001200 Washer 2IA1 1 

D-1 8 PBR-AAOO 1 000 Radial Bearing(F687ZZ) t!ilOi 'eJ 1 

D-19 CPM-CLOOO I 00 Lifling Link B Roller -ii;l ~.3. B _s!_~2i 1 

D-20 DSC-FA002100 Lifling Link B Hinge Screw *!;l ',J.3. B _s!_"i,2i 8'-IAI 2 

D-21 DSN-AA000600 Nui(3/ 16" n=32) Li~ 2 

D-22 DSC- FA002200 L1fling Link B Spring Hinge Screw -ii;l ;g.3. B ::'.::E. ?J 8'-IAI I 

0-23 DSP-AB000400 Lifting Link B Spring -ii;l ',J.3. B 'i'.!~ AII~ 1 

D-24 DSC-HD000300 Spring Hook AIi~ ~QI 1 

D-25 CPM-CM000200 Lifling Link A *\;I ',J.3.A 1 

D-26 DPN-AD000900 Lifling Link A Hinge Shaft -ii;l ',J.3. A ~XI~ 1 

D- 27 DSC-CB000700 Screw(MS p=0.8) :;)_~L.IAI I 

D- 28 PBR-AA000900 Bearingl686) t!ilDl ;g I 

D-29 CPB-DCOOOIOO Presser Cam I~~ ;:z.~ ~ 1 

D-30 DSC-CB000400 Screwll/4" n=40) :C~'-IAI 2 

D-31 CPB-CC000100 Presser Cam Conneclion Rod x~~ ,,_* ~ ~~ ~c: 1 

D-32 CPB-CB000100 Presser Fork Crank x-'H/ .'l.3. .3.'el=l I 

D-33 DSC-BF000700 Screw! 15/64' n=28) ~'-IAI 1 

D-34 DPN-AA000300 Presser Cam Conneclion Rod Pin x-'l'-'&f ,,_~ ~ ~~ ~£ !!! 1 

D-35 PSR-AC000200 E- Ring E ;g (~~~5) 2 

D-36 DBS-DADO 1000 Presser Shafi Bushing A z.!l!-'#,'-~~ ~~ A 1 

D- 37 DBS-DAOO l 100 Presser Shafi Bushing B I.~~ ,1-~~ ~~ B 1 

D-38 CPB-KFOOO 100 Presser Shafi z~~,1-~~ 1 

D-39 CPB-CB000202 Presser Adjusling Arm I..!p.~ 2~ o~fil 1 Feb.03. 12 

CPB-CB000201 Presser AdIus11ng Arm I.~~ 1~ o~fil 1 Nov.17. 11 

D-40 DSC-CB000400 Screwll/4" n=40) 1!~'-IAI 1 

D-41 DSN-CFOOO I 00 Presser Adjusling Arm Nul z•~~~ offil Lie 1 

D-42 DWS-AA001000 Washer Z!i!-~ 2~~ 21-J.1 1 

D-43 DSC-FAOOOSOO Presser Ad1us1mg Arm Hinge Screw z•-u ~~ ofgt 0q,q 1 

D- 44 CPB- CA000200 Presser Link x-'i''a/ ~ 3. 2 

D-45 DSC-FA000400 Presser Link Hinge Screw x.!l!-'a/ 'el3. 8'-IAI 3 

D-46 CPB-CA000300 Presser Driving Link .!:c.~~ ~~ '83 1 

D-47 DSC-FF000100 Presser Driving Link Hinge Screw I-¥~~~ 'a.3 :.J.~ 8qJ..f 1 

D-48 DCL -AA000400 Presser Driving Link Collar x-';!-'b' ~* ~.:l ,12.1 1 

0-49 DSC-CB000700 Screw (MS p=0.8) ,:i!~qAf 2 

D-50 CPB-CAOOO 100 Posilion Link ~*I ~=1 1 

D-51 DSC-FA000300 Posilion Link Hinge Screw .Y.I *I ;g .:l 1!~ 8'-IAI 1 

D- 52 DSC-HA000100 Presser Adjusling Screw ~i:4 .'!,~ '-IAI 1 

D-53 DSN-CC000100 Nut for Presser Adjusting Screw ~i:4 .'!,~ '-IAI !iLi E 1 

D-54 CPB-KC000100 Presser Ad1ustmg Bar ~1:4 ~~ a- 1 

D-55 DSP-AA000200 Presser Adjusling Spring ~~2~ .AII ~ 1 

D-56 CPB-KBOOO 1 00 Presser Bar -'r!IIC!I 1 

• From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Presser Foot Mechanism 

.I.~~ -El-J:11 

I 
I 
I 

j 

., ~k~ 
~~~/~]-~ ~ 46 

.~ 45 45(!} 44 ,,,---1 
48 49 ,/ i 

45~ i 
I 
I 
i 
! 58 
I '<:?_./ 
i,,,/ 

54 

55 

57 

60~ 59 

56 ~,61 
62 73 ~ 

~ 
71 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts ~ ~ Q'ty 
Applied 

Period 
0-57 CPB-BF000100 Presser Bar Holder 'rACll ~OI 1 

0-58 OSC-BF001000 Screw (11/64" n=40 L=11 I ~LfAf 1 

0 - 59 OBS- OA000900 Presser Bar Bushing 'rACll !Hl 1 

0-60 OSC- CB000300 Screw(M5) j}~qA~ 1 

0- 61 CGA-GC019100 Presser Fool (Palene) !r.-'e-'a{(lif241~§) 1 Jul. 14.07 

CGA-GC002100 Presser Fool (Palelle) !r.-'l'-'al(lifcll!:§) 1 

0-62 OSC-BA000200 Screw(9/64" n=40) ~LfAf 1 

0-63 OWS-AA001 100 Washer 2fAi 1 

0 -64 CPB- BBOOO 1 00 Position Link Stopper Bracket -1'1*1 \e/.3. ::'.::£ll1 ~2f~ 1 

0 - 65 OSC-BJ000600 Screw( 15/64" n=28) ~LfAf 2 

0 - 66 OPN-BB000100 Pos111on Link Stopper -1'1*1 \e/.3. ::'.::£ll1 1 

0-67 OSP-M000300 Posil1on Ltnk $lopper Sp11ng -1'1*1 ~.3. ::'.::£ll1 ::'.::!!~ 1 

0-68 CPB-FB0001 00 Position Link Stopper Rubber i1;1;1 ~.3. ::'.::£ll1 :C-'i'- 2 

0 - 69 OSN-AA000500 Nul(l 1/4" n=40) Lj~ 1 

0-70 OSC- BJ000500 Screw ~LfAf 1 

0-71 GP-018678- 01 Hose Hold !r.-'l'-'l,/ Oll<>i ~!:)Cj ~::'.::~DI 1 

0-72 OSC-BJ000200 Screw(1 I /64 • n=40) ~LfAf 1 

0-73 CPB- 8 H000100 Finger Guard ~P-i 7f!= 1 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



40 

Thread Release & Thread Tension Mechanism 

~ ~~71 ~ ~ ~~ ~J.11 

/ 

~✓-~ 

< ~ 7 
-......,_ 28 

J,-- .. 
36~ -......,__ _> 

25 

......__ 

-....,_ 35 39, 'Yi)_ 34 

~ 
'@42 

38 

'--
......__ ......__ 

......__ ......__ 
......__ 

......__ 

......__ 
'--

'--
1.2 

......__ 

......__ 

'-- -...____.,,. 

• From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts ~ ~ Q'ty 
Applied 
Period 

E-1 ATA-PS000101 Thread Tension Adjusling Ass'y(HA) ~~~ 2~ ~"'1(2)-~@-g 1Set Mar.02. 12 

ATA-PS000300 Thread -ens1on Ad1usling Ass'y(HA) ~~~ 2~ ~"'1(2)-~*g 1Se1 

E-2 AT A-PSOOO 700 Thread Tension Adjusling Ass'y(MA) ~~~ ~~ ~j;l(~)-iJ~.g 1Set 

E-3 CTA-BA000100 Thread Tension Adjusting Body ~~~ 2~ ~j;I aifl 1 

E-4 CTA-HM000100 Thread Tension Adjusting Shalt ~~~ 3:~ ~ ;i:l ~ 1 

E-5 DSC-CA000200 Screw(9/64 • n=40) !l LfAI 2 

E-6 DSP-B8000100 Thread Take-Up Spring(HA) ~.iH'I ~.!:.'a - ~j}g 1 

E-7 DSP-BB000900 Thread Take-Up Spring(MA) ~.iH'I ~.!:.'a - ~~g 1 

E-8 CTA-HL000100 Thread Guide Disk ~~'-II ~ Al 4 

E-9 CT A-BJ000200 Presser Plate for E- 8 ~~'-II ~Al -'rfH! 1 

E-10 CTA-BD000100 Spring Cover ~.!:. 'a ;>jl>j 1 

E-11 DSP-BA000100 Thread Tension AdIusting Spring(HA) ~~~ 2~ ~.!:.'a-~@-g 1 

E-12 DSP-BA001000 Thread Tension Adjusting Spnng(MA) ~~~ 2~ ~.!!.~-~~§ 1 

E-13 CTA-BJ000100 Spring Stopper ~.!:.'a ~sclli 2 

E-1 4 DSN-CD000100 Thread Adjusting Nut ~2~ ~"'I Li~ 1 

E-15 PSC-ACOOl 400 Screw(M6) !l LfAI 1 

E-16 AT A-PS000200 Second Thread Tension Adjusting Ass ·y !r.~ ~~~ ~ ;i:1(~) 1Set 

E-17 CTA-HM000200 Second Thread Tension Adjusting Shaft !r.2 ~2~ ~,:I~ 1 

E-18 DSP-BA000200 Second Thread Tension Adjusting Spring !r.2 ~ ~'-II ~ Al ~.!:.'el 1 

E-19 DSN-CD000200 Second Thread Adjusting Nut S!.~ ~~~ ~ ,:I Li~ 1 

E-20 CTA-CAOO 1 000 Thread Release Link ~ ~~71 '5.3 1 

E-21 DSC-FAOOl 500 Thread Release Link Hinge Screw ~ ~~71 '5.3 8'-IAI 1 

E-22 CTA-BB000200 Bracket For Tens ion Release Connecting Rod ~ ~~71 <z1~~:. ~2~~ 1 

E-23 PSC-AC002400 Screw LfAl(M4. L16 ~;,:I) 2 

E-24 CTA-BH000600 Thread Release Connecting Rod ~ ~~71 ~i4~= 1 

E-25 DSC-FAOOl 601 Hinge Screw A for E- 24 ~ ~~71 ~~~=- 8'-IAI A 1 

E-26 DSN-AA000200 Nut(3/16" n=28) Li~ 1 

E- 27 DSC-FB000200 Hinge Screw B for E-24 ~ ~~71 ~~~=- 8'-IAI B 1 

E-28 DWS-AAOOl 200 Washer 2f).j t 

E-29 CTA-BJ0008001 Thread Release Stopper 1.1 ~971 ~~Ili 1 

E-30 DSC-BDOOO t 00 Screw(3/ 16" n=28) !JLfAI 2 

E-31 DSP-AB000200 Thread Release Return Spring ~ ~~71 21~ ~.!:.'a 1 

E-32 CTA-BJ000400 Thread Release AdIusting Plate(A) ~ ~~71 ~~~(A) 1 

E-33 CTA-BJ000500 Thread Release Adjusting Plate(B) ~ ~-$71 2~~(8) 1 

E-34 DSC-AA000200 Screw( t t /64" n=28) !l LfAI 1 

E-35 PWS-AA000400 Washer 2fA1 1 

E-36 OPN-A0000500 Thread Release Shalt ~ ~~71 l=i 1 

E-37 DSC-BFOO 11 00 Screw(3/16" n=28) !JLfAI 1 

E-38 CTA-CC000200 Thread Release Bar ~ ~~71 ~~* 1 

E-39 DSC-FAOOl 400 Hinge Screw for E- 38 ~ ~~71 ~~* 8'-IAI 1 

E-40 CTA-BJOOO 100 Thread Release Bar Guide ~ ~~71 ~~* ~'-II 1 

E-41 DSC-BJ000300 Screw(9/64" n=40) !l LfAI 2 

E-42 DSN-AA000300 Nut Li~ 2 

E-43 CTA-BJ000300 Thread Detecting Plate ~?J:,;j~ 1 

E-44 CT A-BJ000400 Thread Detecling Plate Guide ~?JXI~ ~LH 1 

E-45 CT A-BN000100 Thread Detecling Plate Ring ~?JXI~ 'a 1 

E-46 DSC-BAOOl 700 Screw ~?JXI~ !JLfAf 1 

E-47 DPN-AA022100 Thread Release Pin ~ ~~71 I!! 1 Mar.02.12 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



, 

l .... F . ' . 

' ~ . . . 

' 

✓- - , 
✓- - _/51 

✓- - _/ 

~ . 
s1 I 

I 
I 
' I 
I 

Thread T · nmmer M 
Af~ ~Jtl echanism 

5 

3 

:4 
( 

24 

0 

10 )U# 
14 10 j)~ 

i --~~ ~ 11 
9 

- ;,is 
'--- - 38 

'---
37 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts ~ 'i!I Q'ty 
Applied 
Period 

F-1 DSD- ABOOO 1 00 Thread Trimming Sol. Ass'y Af~ ~•llcr.0I£(3',) 1Set 

F-2 cn- B8000500 Thread Trimming Sol. Brackel Af~ ~•llcr.0I £ "2f~ 1 

F-3 DSC- BA000500 Screw(3/16" n:28) !j LfAf 4 

F-4 DWS- AA000600 S1opper Washer A .'?.Ill !J2/A1 4 

F-5 DSN-AA000900 Nu1(11 /64" n:40) L1~ 2 

F-6 CTT - CM0001 01 link for F-1 Af~ ~•lier.Cl c:: ~~ 'a3 1 Mar.08.1 2 

F-7 PSC- AC001400 Screw(M4 x P0.7) '!/LfAf 1 

F-8 cn-KC000100 Thread Trimming Shaft Af~ 1:\ 1 

F-9 DCL -AA000400 Thread Tomming Shaft Collar Af~ 1:\ ilf2f 2 

F-10 DSC-CB000700 Screw(M5) !JLfAf 4 

F-11 CTT- FB000100 Rubber Washer Af~ ~ Jl!j'- 2fAj 1 

F-12 CTT - CM000200 Thread Release Lever ~ ~~,I ell~ 1 

F-13 DSC- GA0001 00 Thread Release Lever Hinge Screw ~ ~~7f 2ll~1 8LfAf 1 

F-14 DSN-AA000400 Nut(15/64" n:28) L1~ 1 

F-15 en -ccooo4oo Thread Trimming Connecllng Rod Af~ «'.!~ :'i';C:: 1 

F-16 PBR- GBOOO 100 Rod End(R) Rod End(-'i'-) 2 

F-17 PSN-AA000200 Nut(M5) L1 E 2 

F-18 en - csooo4oo Thread Trimming Driving Link Ass'y Af~ T% 'a3(3'c) 1Set 

F-19 DSC- CB000500 Screw( 15/64" n:28) '!/LfAf 1 

F- 20 DSP- AA000700 Thread Trimming Shaft Spring Af~ ~ Aii',j 1 

F-2t Cn-CL000200 Thread Trimming Cam Roller Af~ f!j £~2i t 

F-22 DPN- AD000600 Pin Af~ f!j £-i-2i l!) 1 

F-23 cn- BJ00010I Thread Trimming Driving Link Stopper Af~ 'i'% ',J3 ~£Jl1 1 

F-24 CTT- DGOOOtOO Th1ead Trimming Cam Af~ f!j 1 

F-25 DSC- CB000400 Screw(l/4 " n:40) ~LfAf 2 

F-26 en - BJ000300 Thread Release Notch ~ ~~71 X;il 1 

F-27 PSC-ACOO t 500 Screw(M4XP0.7) tLfAf 2 

F-28 PWS-AA000200 Th1ead Trimming Cam Washer Af~ j!lj ~LfAf 2fAj 2 

F-29 DSC- BFOO 1200 Hinge Screw (1 t/64" n:40) Af~ «'.!~ :'i';: 8LfAf 2 

F-30 DWS- AA000600 Washer 2/Aj 1 

F-31 Cn- CBOOO 100 Thread Trimming Connecting Link Af'i,j «'.!~ ',j3 1 

F-32 DSC-FB000400 Hinge Screw Af~ «'.!~ ',j3 8LfAf 1 

F-33 en - ccooo6oo Thread Trimming Connecting Bar Af'i,j «'.!~,g. 1 

F-34 DSC- FB000300 Hinge Screw Al~ «'.!~* 8LfAf 1 

F- 35 DSN- AAOOOBOO Nut(3/ 16' n:28) Af~ «'.!~* 8 LfAfg L1 E 1 

F-36 DSC- AA000401 Link Stopper Screw ',j3 A.'ailj LfAf 1 

F-37 DSP- AB000300 Return Spring Af~ «'.!~* 21'1::! ~lI',j 1 

F-38 DSC-HD000200 Spring Holder AII~~OI 1 

F-39 cn-BJ004700 Needle Plate ~!!! 1 

F-40 DSC-BCOOO 1 00 Screw(! I /64" n:40) ~!!! ~LfAf 4 

F- 41 Cn- GL000900 Needle Plate Cover(HA) ~!!! ;,,~1-~~g 1 

F-42 DSC- B8000300 Screw ~!!! ilj~j ~LfAf 2 

F-43 cn-NB000100 Fixed Knife(BU :V.~llilA(2•i A11t ~g) 1 

F- 44 DSC- BF002000 Screw(9/64" n:40) !JLfAf 2 

F-45 Cn -NAOO 1400 Moving Mes ~DII A 1 

F- 46 DSC- FA002300 Hinge Screw % llilA 8LfAI 1 

F-47 DWS- AA002800 Washer(t:0.6) % llilA 2f.A1(t0.6) 1 

F-48 en -cA000300 Moving Mes Link %fli1A 'a.:J. 1 

F-49 ATT-PS000800 Thread Trimming Lever "B" Af 'i,l i!fl~f"B" 1 

F-50 CTT- CL000100 Thread Trimming Lever Ring Af~ ell~ 'a 1 

F-51 DSC-FG000101 Thread T1imming Lever Shaft Af~ •11"1 i':i 1 Dec.16.11 

F-52 An -PS000600 Thread Trimming Lever "A" Af~ a11~r·A· 1 

F-53 DSC- BF002100 Thread Trimming Lever Screw Af~ •11"1 .:il~LfAf 1 

F-54 DSC-BJOOOBOO Screw(11/64"n:40) ~LfAf 1 

F-55 PWS-AA000200 Washe, 2/Aj 1 

F-56 CHK-HH000200 Bobbin Stopper ,fof~OI 1 

F-57 DSC-BJ000200 Screw 'eJLfAf 2 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



F 
·1 

I 

; 

·1 

/_---,:'/51 
,,-,:' _/ 

~. 

57 I 
I 
' 
I 
I 
I 
1-----

. -. 

24 

15 

17 

16 

6 

10 ))# 
14 10 j)Y, 

j"-~~ 
J@J 11 

9 

12 

32~'~-:---- 31 

0 (@5 

34 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Rel. No. Parts No. Note Name of Parts * ~ Q'ty 
Applied 

Period 

F-58 PTC- AG000200 Cable Tie 11101~ EfOI 1 

F-59 OSC- CB000700 Screw §!:~~ ~L.fAf 1 

F-60 PSN- AA000600 Nut(M6) Li E 1 

• From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



X-Y Mechanism 

X-Y ~J.ll 

~25 

I 

i 

116, 
117 . 

~26 ~ 
~ ~ 

• 51 14 

<J~t:,k~~ 
............. ' ·, ·, 

·--... 
..... ·--..._ 

..... 

3
~35 ~ 34 

~ -
r- ! ! ' ·J 

52 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts ~ 2:1 Q'ty 
Applied 
Period 

G-1 CYF-BC000400 Y-Frame(R) Y-~2llfil ('i'-) 1 

G-2 CYF-BC000300 Y-Frame(L) Y- ~2llfil(~) 1 

G-3 AYF-PS000B00 Y LM-Guide Y- LM7f0I c: 2 

G-4 PSC-AC002800 Screw(M3XL8) L.fAf 16 

G-5 CYF-8J005300 Fixing Plate for Timing Belt(Y) Ef0I~ 'i!le .:i:!&l!!(Y) 4 

G-6 CYF-B8004400 Y-Driver Bracket YO!% .!c'.2.f~ 2 

G-7 PSC-AC0l 3400 Screw(M3XL10) L.fAf 16 

G-8 PWS-AA00 1900 Washerl@3) ll}Ai 16 

G-9 PST -BC00 1600 Y-Moving belt Y 0I % 'ill e ( 18-S5M- 785 Open lype) 2 

G-10 CYF-8J005400 Bearing Bracket llllOl'a "'2.f~ 4 

G-11 PSC-AC013000 Screw(M4XL8) L.fAf 16 

G-12 DPL - BC003 700 Y-Moving Timing Pulley Y-01% Ef0I~ i§2.I 2 

G-13 DCL-A8002900 Collar Y- 01%.!!.cn filt!f)Oj'ej ,f2.f 4 

G-14 PSC-AC002000 Screw(15/64-N28) L.fAf 26 

G-15 PBR-AA003200 Bearing i!!llll OJ 'a (6002ZI 4 

G-16 CYF-KF000300 Y-Driver Shaft Y'r%~ 1 

G-17 CYF-88004900 X-Axis Bearing Bracket XllllOl 'a "'2.f~ 1 

G-18 PSC-AC003400 Screw(M6XL20) L.fAf 10 

G-19 PBR- BA003800 Needle Bearing Y~ llllOl'a 1 

G-20 DPL -BC003800 Y-Driven Timing Pulley Y%% Ef0I ~ 1!}2.I 1 

G-2 1 PBT-BC00 1 500 Y-Driving Belt Y'r%'lll ~ 20-S5M-350 1 

G-22 DPL -BC004000 Y-Driving Mo10r Timing Pulley Y'r% .2.Ej Ef0I~ if2.I I 

G-23 CYF-88004200 Y-Motor Brackel yoEj "'2.f~ I 

G-24 PSC- AC004000 Screw(M5XL12) L.fAf 4 

G-25 04- 003S-AU10 Sticker AE.li'i I 

G-26 PWS-AA000900 Washer(@5) ll}Ai 33 

G-27 CYF-88005100 Y-Motor Adjusting Bracket Y.2.Ej ~& .!c'_2.f~ I 

G-28 PSC-AC0l 1900 Screw (M4XL10) L.fAf 2 

G- 29 CYF-8J005200 Y-Motor Ad1ust1ng Plate Y.2.E~ 2~-e_l- 1 

G-30 PMT-BJ000300 Y-Motor Y.2.Ej I 

G-31 PSC-AC0l 3200 Screw(M5XLI 5) L.fAf 8 

G-32 CYF-88005000 X-Tension Base Y~~ 2~ tillOI~ 2 

G-33 DPL -BC003900 Driven Timing Pulley for · y- Shaft VOi% %% Ef0I~ if2.I 2 

G-34 PBR-BA003700 Needle Bearing Yli llllOl'a 6 

G-35 PWS-AA0031 00 Shde Washer ll}Ai 6 

G-36 CYF- KC002600 Y-Driven Shaft y~~~ 2 

G-37 PSC-CB000200 Screw(M4 XL4) L.fAf 4 

G-38 CYF-L8000200 Y-Tension Plate y~~ 2~f! 2 

G-39 PSC-AC002200 Screw(M4xl10) L.fAf 4 

G-40 PWS-AA000200 Washer(@4) ~Ai 5 

G-41 PSC-AC003900 Screw(M5XL 15) L.fAI 2 

G-42 CYF-B8004601 Connecting Bracket(R) Y0l%£1~"'2.f~('i'-) 1 Dec.21 .1 t 

G-43 PSC-AC004000 Screw(M5XL 12) L.fAf 8 

G-44 CXF-BA00l 900 X Driving Base X'r% llll0IA 1 

G-45 PSC-AC005800 Screw(M6XL 15) L.fAI 3 

G-46 PWS-AA000600 Washer(@6) ll}Aj 5 

G-47 DPL -BC004100 X-Driving Motor Timing Pulley X'r% .2.Ei Ef0I~ li}c.1 1 

G-48 PBR-CA000100 Bearing Holder Set llllOl'a .Ci -'.,I!~ 1Set 

G-49 DPL-BC004200 X-Moving Timing Pulley X0I% Ef0I~ 1§2.I 1 

G-50 DPL-BC004300 X- Moving Driven Timing Pulley X0I% %% Ef0I~ it2.I 1 

G-51 CXF-8J003401 X-Molor Plale X.2.E.~ ~~¼Y 1 

G-52 PSC-AC001300 Screw(M5XL20) L.fAf 11 

G-53 PMT -BJ000B00 X-Motor X.2.Ej 1 

G-54 CXF-88003200 X-Motor Tension adjusting Bracket X.2.Ei ~i:4 ~~ "'2.f~ 1 

G-55 PSC-AC007100 Screw(M4 x L25) l..fAf 3 

G-56 PWS-AA003200 Washer(@4) ll}Ai 1 

G-57 CXF-KC00l 100 X-Tim1ng Pulley Shaft A XEf0I ~ §2.I ;:; 1 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



X-Y Mechanism 

X-Y ~7-11 

~26 ~ 

~-.. ~ ~0t: 601~ ,,,,- , <?ffe:--a.,,59 
< ·,. l@,,_ 

............. ...... ....... ',. 

81 

·,. '· 
' ' ·,. 

• 

' '· .............. 

103 '·i 52 

-l_j 
. 102 · ! 

I I u 
·t---. 
' ' I ·,. 
. ' ·, ·, 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts ~ 'i!I Q'ty 
Applied 
Period 

G- 58 OWS- AA015500 Y-Pulley Washer Y~e.I S!IA1 1 

G-59 PBR-AA003300 Bea11ng ll\1<>1'8(6001 ZZNR) 2 

G- 60 DCL-AA007800 Y-011ving Shaft Collar Y,'-~~ :1121 1 

G-61 OBT-BC000300 X-Moving Or,ven Timing PJlley X~~ EIOI~ ~21 1 

G-62 PBT-BCOO 1 700 X-Mov1ng Bell X'r~ 'i!! e 20-S5M-260 1 

G-63 CMB-BB008100 X-Cover Bracket X- ;>i~i "'21~ 2 

G-64 PSC-AC011900 Screw(M4 XL 10) L.fAI 1 

G-65 CYF-BB004500 Connec11ng Bracker(L) YOli!r '2H1 !:'.21~(~) 1 

G- 66 CXF-BB003100 Y-Ax1s tension ad1us1 base X~~ ~~ t:!IOI~ 1 

G-67 CXF-KC001000 Y-Tens1on Shall x~~~ 1 

G- 68 PSC- CB000200 Screw(M4 XL4) L.fAI 2 

G-69 CXF- BB003500 Bracke1 for Y-011v1ng Motor A X~'.!'. ~el !=.21~ A 1 

G-70 CXF- BB003600 Bracket for Y- Oriving Motor B x~~ ~2.1 !:'.21~ B 1 

G-71 PSC- AC002000 Screw(M6XL20) L.fAI 4 

G-72 CXF- BJ003600 X Shalt AdJusting Bracket xq ~e.t !E~ !:!2~~ 1 

G- 73 PSC-AC002200 Screw(MSXLI 5) LfAI 6 

G-74 PSC-AC008700 Screw(M5XL25) L.fAI 1 

G- 75 CYF-BB004 700 Y-Sensor Plate Y~Ail!) 1 

G- 76 PSC-ACO 13500 Screw(M3XL5) LIAI 2 

G-77 CYF-BB004300 Y-Sensor Bracket Y~ Ai !=.21~ 1 

G- 78 PSC-AC011900 Screw (M4XL10) LIAI 2 

G-79 GP-014837-01 Sensor ~ Ai 1 

G-80 AXF- PS001000 X LM- Gu1de X-LM7IOI!:. 1 

G-81 PSC-ACO 13200 Screw(M5XL15) LfAI 4 

G-82 PBT - BCOO t 800 X-Mov1ng Bell XOli!r'l!/E 18-SSM-1105 1 

G- 83 CXF- BAOO 1800 X-Movng Base x-0I;;; llilol~ 1 

G-84 DSC- ACOOO 100 Screw(MSXL 12) LfAI 8 

G-85 CXF- BJ003500 Fixing Plate for T1m1ng Bell(X) EfOI~ 'l!/£ :i!~e!(X) 1 

G-86 PSC- ACO 13000 Screw(M4XL8) LfAI 4 

G-87 CXF-BB003300 X-Sensor Plate X~ Ai eJ 1 

G-88 CXF- BB003400 X- Sensor Bracket X~Ai !:,2f~ 1 

G-89 PSN-AA000700 Screw(M5XL 12) LfAI 2 

G-90 GP-014837-01 Sensor ~Ai t 

G- 92 CXF-LAOOOSOO X-Orrving Bell Cover X-,'-~ 'l!/£ ;>i~ 1 

G- 93 PSC-ACO 13000 Screw(M4XL8) !I Lf Al 5 

G-94 PSC-ACO 13300 Screw(M6XLI 5) X-Oli!rllilOI~ tLfAI 4 

G-95 CXF-FZ000200 X-Orrv,ng Bell Cover Rubber(A) X-,'-'.!'; 'l!I£ ;>jaj :i!~(A) 1 

G- 96 CXF- FZ000300 X- Drrving Bell Cover Rubber(B) X-,'-'.!'; 'l!/£ ;>jaj :i!~(B) 1 

G- 97 CXF-FZ000400 X-Orrving Bell Cover Rubber(C) X-,'-~ 'l!/£ ;>iaj :i!~(C) t 

G- 98 CYF- BJ005500 Spacer 2.fL..jOj -';!-~ ~iltlOfAj 1 

G-99 PBR-FAOO t 300 Block e.lLI<>! ¥ Al -Sl-'i'-§ *':;.! ~eat 1 

G-100 SC-001810- 00 Screw(M5xl45) LfAI 2 

G-101 PSA-AA000100 Shaft A)II E t 

G-102 PCL-AA000100 Set Collar ~£ :1121 4 

G-t03 PSA- BC000100 Shaft Guide AL!!.£ 7fOI!:. 2 

G-t04 CXF- BB003 700 X-Motor Fan Bracket X-.2.Ej ~ c21~ 1 

G-105 CYF-BB004800 Y-Molor Fan Bracket Y-.2.Ej ~ !=.21~ t 

G- t06 CMB-LA019401 X-Motor Cover X-.2.Ej :?j~ 1 Dec.21.11 

G-107 CA-004 949--01 Motor Fan .2.Ej ~ 2 

G-108 PSC- AC004400 Screw(M4xl25) LIAl(M4xL20) 9 

G-109 PSC-AC004500 Screw(MSxL 10) LfAl(M5xL 10) 2 

G-110 PWS-AA000900 Spring Washer ~.!!.'8 S!IA1 2 

G-111 PWS- CA000800 Washer 2IA1 2 

G-112 PSC-AC005500 Screw(M4xl 15) LfAl(M4xL 15) 8 

G-113 PSC-ACOO 1300 Screw(M5XL20) LfAI 8 

G-11 4 DSC-HC003700 Stud Screw -i;;"! :,;pqLfAI 1 

G-t 15 PSN-AA000900 Nut Lj E t 

• From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



X-Y Mechanism 

X-Y ~J.11 

81 

3
~ 35 ~ 34 

~ 
i r--, . ! ·J 

.r-. 
. • ...... :----- ............. -~ 1 ................. 

.,,..> ~ -~ ----,,,,,. 14 -✓-✓-✓· 14 . 1:tJ!.J 10 
-✓-✓ ~~ 

-✓-✓ 14 ~ 15 <.,, 1, L@° 12 

. 180 '·, ~0) ~ 15 
'- ~ ,::\ · ~ 13 16 ' ' . .Ja.J ..................... 

~ 19 10 

17 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Rel . No. Parts No. Note Name of Parts * '.!I Q'ty 
Applied 

Period 
G- 116 PSC- BB00 1300 Screw ~Al ~gLfAI 1 

G-1 17 PWS- AA000900 Washer ~ 2fA1 1 

• From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Feed Mechanism 

.u.l o I c: -E!-J:11 

• 

54 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Rel. No. Parts No. Note Name of Parts ~ ~ Q'ty 
Applied 

Period 

H-1 CCP-88004200 Clamp 81acket ~'il!E. .!:.21~ I 

H-2 CCP-88004400 Uppe1 Clamp A1m(R) ~ ~'i!JE. fil(~) 1 

H- 3 CCP- 88004300 Uppe1 Clamp A1m(l) ~ ~'il!E. fil(~ ) 1 

H- 4 PSC- AC002000 Sc1ew(M6xPl xL20) ~ fi1'i!J E. Is' .!:.21~ !J'-IAI 4 

H- 5 PWS-M000600 Washer ~ ~'il!E. Is' .!:.21~ 2IAH~e) :6) 4 

H-6 CCP- BKOO 1900 Block for Ad1ust,ng Pos,tion(R) ¥J;;J ~~ {;11;4(~) 1 

H-7 CCP-BK001800 Block for Adjusting Position(l) ¥1 *1 ~~ {;11;4(~) 1 

H-8 PSC-AC002200 Screw(M4xPO. 7xL ro) ~1 ;;1 ~~ {;1J;\ 'ruLfAI 4 

H-9 DSC-HZOO I 400 Bolt ~*I .:E~ ~!=. 2 

H-1 0 PPP- CA004000 Cylinder A (SMC MGPM12- 10) ~i:! C1 (A) 1 

H- 11 PPP- AB001200 Speed Controller(AS 131 F-MS- 04) ~ .llj -'=. 2~~c!i A 2 

H- 12 CCP- BA000900 Cylinder Base Body ~i:!C1 ll{JOI~ ~tl 1 

H- 13 PSC-AC008900 Screw(M6xP0.8xL 12) ~i:!C1 ll{JOI~ '&ti !lLfAI 4 

H-14 CCP-KCOO 1800 Guide Shaft ,IOI-'=.~ 2 

H-15 DSC- BF001 100 Screw(M5xP0.8xL5) ,IOI-'=.~ ~~LfAI 4 

H-16 CCP-BA000700 Cylinder Base ~i:! C1 t!IIOI~ 1 

H- 17 PSC-CB000200 Screw(M4xPO. 7xL5) ~i:!C1 ll{JOI~ .:i:!~LfAI 4 

H- 18 PSC-AC003900 Screw(M5xP0.8xL 15) ~i:!C1 J;ILfAI 4 

H- 19 CCP- BAOOOSOO Clamp (M) Base ~'il!E.(g) t!IIOI~ 1 

H-20 PSC-ACO 13000 Screw(M4xPO. 7xL8) E~ n (g) t!IIOIA ~LfAI 4 

H-21 CCP-BL002600 Clamp (M) ~~E.(g) 1 

H-22 PSC-AC002200 Screw(M4xPO. 7xL 12) E'EI E.(%) =ei'-IAI 4 

H- 23 PWS- M000200 Washer ~~ E.(g)2fA1 (~e/ :4) 4 

H- 24 CCP-GJOOO 100 Low Feed Plate(M) llllll -'=.~(g) 1 

H-25 PBR- M007200 Bearing E'Ei n t!IIOi 'a 8 

H-26 CCP-BD000200 Bearing Housing llilOi'a 81~~ 4 

H- 27 PSC-ACO 13000 Screw(M4xPO. 7xL8) llilOi'a 81~~ ~'-IAI 8 

H- 28 CCP-BJ003 700 Bearing Stopper llilOi'a ~ -"-ll-i 4 

H- 29 PSC-AC007500 Screw(M3xP0.5xL6) llilOi 'a ~!Elli 'ejLfAI 8 

H- 30 CCP- BL002700 CV Stop:,er CV~.'E:ilj 2 

H-31 PSC-AC013000 Screw(M4xPO. 7xL8) CV ~.'Eili !JLfAI 2 

H-32 CCP- KCOOl 700 Clamp Shaft E~ E. ~ 2 

H-33 CCP- BF000600 Clamp Shaft Holde1 E~E. ~ •c1 6 

H-34 PSC-AC002200 Screw(M4xPO. 7xL t 0) E~ E. ~ i'C1 !I Lf AI 6 

H-35 CCP-BL002300 Clamp g~1:_ 4 

H- 36 CCP-BL002400 Clamp A ~Y:!!E. A I 

H-37 CCP- BL002500 Clamp B ~~E. B 1 

H-38 PSC-AC007500 Screw(M3xP0.5xL6) E'EIE. =eJ'-IAI 6 

H-39 CCP- CAOO I 800 Clamp Shaft Link ~'i!JE. ~ 'a.::J. 2 

H- 40 PSC- CB000200 Screw(M4xPO. 7xL5) @~E. ~ 'a.::l. \!H'i'-IAI 2 

H-4 1 PPP-CA003900 Cylinder B (CJPD 15- 1 OD) ~i:!C1 (B) 2 

H- 42 GP- 033924-00 SMC AS121F- M5- 04 ~iil-'=- @~fi2i B 4 

H-43 PPP-MOO 1400 Ou,ck Coupl,ng(PY0400) ~;,-JlHI 2 

H- 44 CCP- BMOOOSOO Block for Cylinder Rod ~i:!C1 ~c: {;1&; 2 

H-45 DSC- FAOI 7700 Sc1ew for Clamp Shaft Link ,rn II ~ -a.=1 8LfAI 2 

H-46 PSN-M003300 Nut(M4) E;;!l II ~ 'a 3 8LfAI Li "' 2 

H-4 7 CCP-BA000600 Cylinde1 Base ~i:!C1 t!IIOI A 2 

H-48 PSC- AC004500 Screw(M5xP0.8xL t 0) ~i:!C1 t!IIOIA ~LfAI 4 

H-49 CCP-BJ003600 Cylinder Hinge Shafi Stopper ~i:!C1 ~"l!!ii AEi!j 2 

H- 50 PSC-AC013500 Sc,ew(M3xP0.5xL6) ~i:!C1 ~"I~ ~.!E.ili ~'-IAf 4 

H-51 CCP-KCOO I 600 Cylinde1 Hinge Shafi ~i:!C1 ~"l!!ii 2 

H-52 CGA-GJOO I 70 I Low Feed Plate(l) lll iij-'=.~(~) 1 Feb.07. 12 

CGA-GJOO I 700 Low Feed Plale(l) llflll c: ~(~) I Aug. 10.09 

H-53 CGA- GJ00 180t Low Feed Plate(R) 81.llj c: ~(~) 1 Feb.07.1 2 

CGA-GJOO 1800 Low Feed Plate(R) llfiij c: ~(~) I Aug .10.09 

H- 54 PSC-66001200 Sc1ew(M3xPO .5xL5) lll.lljc: ~~l..fAf 16 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Feed Mechanism 

.!LI o I c: ~ 7-11 

• 

54 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts ~ l!:I Q'ty 
Applied 

Period 

H-55 DCL-AF000100 Collar Uil<>i~ >' li:!I 4 

H-56 PSC- CB002900 Screw(M4xP0. 7xl4) Uil<>i~ >'li:!I ~~Lf"I 8 

H-57 PVIS-AA003300 Washer ~2t"1 6 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



' 

:·.· I : 1' i ,, 

' -- . 

i 
i 
i 
i 
i 

Lubrication Mechanism 

E°TI" ~7-11 

/ 

./ /~/ , 

/ 
/ 

,,,., / 
/ 

/ 

./ 
/ 

I 
I 

i 
i 
i 

/ 
~ ,---< 

,,,,.,.._,_ 
··, ·, 

-✓-~,,~,,~ 
6 . <./::------- ✓ \ .,0_;y \ 

··'tr \ 
'1, ~::! \ 
, l.\, \ 
I 'i\ i 
: 'i ! !j i ,.,u- i 

'·,., \ 

'·~ \ 

18 \ 
19 q]f/1· 

17 \ 

./) 
.-✓ _,,,.-· 

__ .,,,,,. ,,,,,.· 

\ 
i 
\ 
(_ 

··, .. ✓'··, .. , .. 
j ') 
i __,,,,,-

__ ,,,,. ,,,,.-· 

' 
,,,._,,, __ ,,,.. 

,• / 
__ .,,.,. ,,,,,.·· 

.-✓ .,,,·· 
y··.,..... __ .,,,,.. 

L. /,,,,, 
'· ,..,.. 

_y· 
/ 

_ _,,,··.i.--·/ 1,2 

.... ✓ _./, j/ 
/ ,/ ' ,,,,-· 16 

/ 

./ 

..... ,,. 
,,. ..... ,,. 

17 

"· '·· 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts * 'i!l Q'ty 
Applied 

Period 

1-1 CLB- J0000300 Oil Wick 2.~ *~ 1 

1-2 CLB-JG000300 Oil Hose 2.~ ~~ 1 

1-3 CLB-JL001 000 Oil Return Felt A !!.ft 2.~ ill~"A" 1 

1-4 CLB-JL001102 Arm Oil Return Felt 0~~¥ ~-ff- i1E 1 Oct.22.10 

1-5 CLB- JG000100 Oil Hose !or 1-4 of~-','- !.f-l'i- tie 2.~ ~..-.. 2 

1-6 CLB-BG000200 Oil Hose Holder(L) 2.~ ~..-.. ~Ol(CI!) 2 

1-7 DSC- BJ000200 Screw(11/64" n=40) ~LfAf 7 

1-8 CLB- BG000300 Balance Lubrication Plate ~~~~*,I!} 3 

1-9 CLB-JL000200 Balance Lubrication Felt I~~~;;;. ill ~ 1 

1-1 0 DSC- BF002400 Screw(9/64" n=40) !/LfAf 2 

1-11 CLB- JLOO 1201 Bed Oil Return Felt t!jJ!:. -','- !.f-fi- ile 1 

1-1 2 CLB- JG000200 Oil Hose for 1-18 t!fl£-','- !.fj'i, ve 2.~ ~ ..... 1 

1-15 CLB- BG000600 Cable Holder 2.~ ~::,~Ol(CI!) 1 

1-16 OPK-CBOOl 300 Bed Oil Wick Rubber Cap tt!JS ;;;.~ j]Ef. apH 1 

1-17 CLB-JJ000100 Oil Window fl-~ 2 

1-18 CLB- JN000100 Oil Gauge 2.~ }JIOl'-1 2 

1-19 CLB- FA000100 Oil Window Rubber Ring *~ 2¥~ 2 

1-20 DWS- AA000500 Washer 2fAi 1 

1- 21 CLB-BH000200 Needle Bar 0,1 Wick Holder tj~i!'CH ~-fr *~~OI 1 

1-22 CLB-BGOOO 100 Needle Bar Crank Rod Lubrication Plate tj~~ 3~.3 ££ ~*~ 1 

1-23 PTC-AG000200 Cable Tie ;>!IOIJ!e EfOI 5 

1-24 CLB- BHOOO 1 00 Oil Hose Holder(B) 2.~ ~:::~Ol(B) 1 

1-25 CLB-JL000500 Felt ,~ 3 

1-26 PTC- AHOOOl 00 Cable Holder ;>ilOltf ~Ci 1 

1- 27 CJB- JL000600 Felt i,lE 1 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Air Control Mecha . 
.:::.::!.01- -::-11 nism 
C) I:= -er 7-11 ____ -

' 

l' 4 · . ,,,---
,,--·. 

-✓- ' ·-

6 

' 

10 

~ 

8 

i 
i 
i 
i 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts ~ 'El Q'ty 
Applied 

Period 
J-1 PPP-AA001400 Quick Coupling(PY0400) ~ ,-j~~ 2 

J-2 PPP-AD000100 Air Hose (ct,4) Oll<>i~A - 1.5mm 

J- 3 AS-003597- 00 Solenoid Valve Ass·y ~ 2llzDlc:: 'l/1"(3") 1Sel 

J-4 PSC-DC000100 Screw(M4, L=35) :C~'-IAI 4 

J-5 PPP-AD000200 Air Hose Dll<>i~~ 0.5 600mm 

J-6 PPP-AA000600 Elbow Union '1!!£-'i'- ~L-j~ PL06-02 1 

J-7 PPP-BG000100 Air Pressure Sw1lch ~e.j A~jl 1 

J-8 PPP- 8D000100 Filler Regula1or iEi 2lli!2flOIEi 1 

J- 9 PSC-DC000100 Screw(M5XP0.B) 1=0 .C~qAf 2 

J-10 DWS-AA002100 Washer 2fAj 2 

J-1 1 PSN-AA000700 Nut(M5X908 H=35) L1 §: 2 

J-12 PPP-AG000100 Finger Valve ~P-l 'l/1!:!. 1 

J- 13 PPP-AA000500 Quick Joint Plug ~ ~~~ ~2iJ ~ 1 

J-14 PTC-AG000200 Cable Tie ,i)OI~ EfOI 5 

J- 15 CA-001090- 00 Pneumatic 1/0 Cable i!I~ ~i~ >ilDI" D ES-023 1 

J-16 GP-0131 06-00 Cable Holder >ilDI~ ~DI 1 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Table & Body Mechanism 

Efl o I ~ ~ t1 ~Cl -E:1-J.11 

47Va 51 

46 

l 
50 

• I 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Rel. No. Parts No. Note Name of Parts * ~ Q'ty 
Applied 

Period 
K- 1 CST-LH000800 Table Stand ElJOI§ Cfi'.I 1 Auc.10.09 

K-2 CST-AC000600 Body efcJ 1 Nov.17 .09 

K-3 PSC-AA000300 Body Connecting Boll efeJ ~HI i!l~ 4 

K-4 PWS-AA003400 Washer efcJ '2l ~ i!, e 2fAi 4 

K- 5 PWS-CA002100 Spring Washer efcl '2j~ @e ""~ 2fAi 4 

K-6 PSN-AA000400 Nut efcl '2!~ L1~ 4 

K- 7 CST-LA000201 Body Cover (F) efcl ~EJ ,iel 1 Jan.10.12 

CST-LA000200 Body Cover (F) efCJ ~'2l ,iel 1 Nov.17.09 

K-8 PSC-BH001200 Screw(M5xL8) LfAf 6 

K- 9 CST-AD000900 Table Supporter A ElJOI§ ~~A 2 

K-1 0 PSC-DA000100 Screw(M6XL25) ~LfAf 12 

K-11 CST-AD001000 Table Supporter B EflOI§ ~~B 2 

K-12 03006MC-8119 Screw(M3XL6) LfAf 7 

K-13 CST-ADOOl 100 Table Supporter C EilOI§ ~~C 1 

K- 14 PSC-AC005200 Screw(M10Xl25) ElJOI§ ~~ .:i!~LfAJ 32 

K-15 PWS- CAOOl 700 Spring Washer ElJOI§ ~~ .:i!~LfAf AII',j 2fA1 32 

K- 16 CMB-LB007300 Needle Plate Support Cover A ~!:! XIXI ;>tel A 1 Nov.17.09 

K- 17 DSC- BC000100 Screw(l 1/64" n=40) !jLfAf 4 

K- 18 CMB-LF000900 Film For Needle Plate Support Cover A ~!:! XIXI ,it>i A ~\;I~§ 1 Aug. 10.09 

K-19 CTT-LF000200 Film For Needle Plate ~!:!~\;I~ § 1 

K- 21 CMB-LB007400 Needle Plate Support Cover B ~!:! x1x1 ,jel B 1 

K- 22 FSC-BB000900 Screw(M4XL10) LfAf 6 

K-23 CST- BB004200 Dusi Plate Bracket ~Xl'e/OI .!=,2f~ 8 

K-24 PSC- BHOO 1300 Screw(M4 XL10) LfAf 16 

K- 25 GP-013002-00 Dust Plate ~Xl'e/01 4 

K- 26 PSC-ACO 13600 Screw(M3xL5) ~XJ'e/OI .:i!~LfAJ 24 

K- 27 CST-LG0031 00 Table(L) EilOI~(~ ) 1 Nov.1 7.09 

K- 28 CST-LG003200 Table(R) EilOIJ.!(~) 1 

K-29 PTC-AF000200 Roller BODY(z) fi!2i 4 

K- 30 PSC-AC003400 Screw (M6 . L20) BODY(z) t!2i :i!~LJAJ 16 

K-31 CST-BB004000 Hince ~XI 2 

K- 32 PSC-AC007200 Screw(M6XL20) LfAf 4 

K- 33 DPN-AD008700 Hince Stud ~XI!:! 2 

K- 34 DWS-AAOl 5600 Washer ~XI 2JA1 2 

K-35 CST-JA002200 Oil Pan Ass'y .2.'id ,goJ(z) 1 

K- 36 PSC-BHOO 1300 Screw(M4XL10) .2.'id ~ol(z) .:.!~'-IAJ 4 

K-37 CST-BKOOO 100 Arm Support Link Block ~~~~=I~~ 1 

K- 38 PSC-AC008900 Screw(MSXL 15) fil ~~ "83. @~ .:i!~'-IAf 4 

K- 39 DPN-AD008800 Arm Supporl Link Pin fil ~~ '83. !:! 1 

K- 40 CST-LA000100 Body Rear Cover efeJ ~EJ ;>tel 1 

K-41 GP-034448- 02 Table Supporter Eflol~ £z x1x1C/J 1 Nov. 17.09 

K- 42 PSN-AA000400 Nut(M8) L1~(M8) 4 

K-43 CST-BA000400 Support(L) ~!:!XIXl,iel"B"~~ (~) 1 

K-44 CST-BA000500 Support(R) ~~XIXl,jej "B"~~ (~) 1 

K-45 SC-001821-00 Screw(M4 x L12) .:.!~L)Af(M4XL12) 7 

K-46 CST-BB000800 Oiler Holder efCl.2.'id~ •c1 1 

K-47 CLB- JP000100 Nipple 2.'idlffilt..l~ 1 

K-48 PWS- CA000800 Spring Washer "u '8 2fA1 24 

K-49 PWS-AAOOl 500 Washer 2fAj 25 

K-50 PSC-ACOl 3000 Screw(M4xl8) LfAf 1 

K-51 CAC-JB000100 Oil Bollie 2.'id '\'if~ 1 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Accessories Mechanism 

6 5 

122 ------------------7 
I I 

I I 

I O I 
I 
I 

I 
I 
I 

1 -- - --- ------ --- --- -----7 
I 
I 

I 
0 I 

I 
I 
I 

I 
I 
I 

L __ _______ ____ __ ___ __ _ __ _J 

- - - --------- - --- - - - - - --- -- --- - --- - - - -• i-~ ;---1 i~ --7 i/\,~ 
·~ "~~ .. /\' 

21 L ______ ___ ___ ~_J L_ __ _ ___ __ J j 
13 

! 
,------ -------7 , -- - --------- - 1 i /\ 12 i 

i 11111 (c@ i i ~~~~~ ii /\11 i 
I t t 15 16 17 19 20 I A""'\ 
I 9 I I I : ,,. , 10 : 

L __ ___ !_ ___ _ __ _J L __ _ _____ ____ __ _J L ___ ____ _l 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts :a: ~ Q'ty 
Applied 

i5" Period 

L-1 PTL -BAOOO 1 00 Driver(L) c:21olt,J(;I;:) 1 

L-2 PTL -BA000200 Driver(M) !:.2101"1(<!>) 1 

L-3 PTL-BA000200 Driver(S) !:.2IOlt>J(,J•) 1 

L-4 PTL-CB000100 Spaner(9X10) A"1JL1 1 

L-5 CAC-JB000100 Oiler .2.~'i'*~ 1 

L-6 GP- 002421 - 00 0,1 .2.~ 1 

L-7 - Needle(DPX 17 MR4.0) ~ltt(DPx 1 7 #18) 10 

L-9 CHK-HB000700 Bobbin .'i'.\'J 2 

L-1 0 PTL -ABOOO 100 L - Shaped Wrench LAI \!!J;i;l(2mm) 1 

L-11 PTL -AB000300 L - Shaped Wrench LAI i'!!"'l(2.5mm) 1 

L-12 PTL-AB000500 L - Shaped Wrench LAI i'!!"'l(3mm) 1 

L-13 PTL-AB000400 L -Shaped Wrench LAI \!!!'-l(4mm) 1 

L-14 PTL -AB000200 L - Shaped Wrench LAI \!!J;i;l(5mm) 1 

L- 15 01 - 002C- ZIZA Fuse(5A(T5L)) il-~(5A(T5L)) 2 

L-16 05-003B-AU 10 Fuse(0.5A(T500L)) -lt~(0.5A(T500L)) 2 

L-1 7 10-001C- PT01 Fuse(3.15A(T3. 15)) -lt~(3 .15A(T3.15)) 1 

L-18 91-101C- 120H Head Cover 0 1~ ,1~1 I 

L- 19 01 - 00lC- ZIZA Fuse 7A .g::,,::: ?A I 

L- 21 CAC-MH000100 Accessory Bao '?.'jAllAi21 ~ I 

L- 22 CST-MFOOOIOO Thread Stand Ass"y ~"1J?,t0I(~) I Set 

L- 23 GP-035649- 03 Oplion Lower Feed Plate(L/H)-Option A tillil!:.~(~)- ~~ Af~ A 1 Nov. 17.09 

L- 24 GP- 035650-03 Option Lower Feed Plate(R/H)-Option B t;fJIIC:~('i'-)- ~~ Al~ B I Nov.17.09 

L-26 01-007B- CPT I Fuse 6.3A {}~ 6 .3A I 

L- 27 - Inner Box ~L1\!fA I 

L- 28 - CD Manual CD DH~~ I 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



/ 

/ 
/ 

/ 

8 

/ 

Control Box Mechanism 

zj E ~ ~~ ,E!-J-11 

/ 
/ 

/ 

/ 

/ 
/ 

I 

I 
I 
I 
I 
I 

) 
2~ 

92 

°fa 97 

-I( -,, 94 

' ~ 93 
91 

95 

53 

c::i 87 

~ ,al 
~ 54 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts ~ l!1 Q'ty 
Applied 

Period 
M- 1 10- 001 A-PT01 Control Box ~ e5 ~A 1 

M-2 06020MC- 7113 Bolt Control Box(M6X L20) f:!E~ ~A 2 gj ~"(M6 XL20) 14 

M-3 10-003S-SW66 Spring Washer Control Box {:!.§.~ ~::'.:: 2gj ,::::nig 2fA1 14 

M-4 91 - 001C-PT10 Flat Washer Control Box {:!.§.§ ~:'.:: 2gj ~ 2fA1 14 

M-6 GP- 050297- 00 Front Cover Control Box f:!Et! ~ A ~'1! :1it1l 1 Oct.25.1 0 

10- 002A- PT01 Front Cover Control Box f:!E§~-"~'1!ritfJ 1 

M-7 10-003M- PT01 Screw Conlrol Box ~'1! ritfi 2 gj L.fAI 4 

M-8 10- 003A- PT01 Cover Conlrol Box {:!.§.§ ~::::: Titli 1 

M-9 10-003M-PT01 Screw Cover i!"§ ~A :1itli 2gj L.fAI 8 

M-16 BD-000961 - 00 Power Board Ass'y !il~.'i'.c::(2) !Set Jan.06.11 

02- 0000- PT18 Power Board Ass'y Iif~£C::(2) 1Se1 

M-17 SC-000683-00 Screw Ass·y (M4XL10) Iif~.'i'.£ 2 ~ L.fAl(2)(M4XL10) 4Se1 

M-20 10-104A- PT18 Transformer .§.~::::: .!lDj 1 

M-2 1 07-025S-3701 Screw Ass'y E~ A nDj 2gj L.fAl(2) 4Set 

M-22 BD-000582- 03 Step Board A~S:,C 1 Sep.01.10 

M-24 10-104A- PT10 X-Y Board Radiator X-Y ~~ ig~E_I- 1 

M-25 SC-000683-00 Screw(M4 x L 1 O) tg~EJ ~qA~ 4 

M-26 EP-000291-00 Fan Ass'y **71(2 ) 1Set 

M-27 01-001 B-CPT2 Fan Cover ~~71 ilit/j I 

M-28 01-002M-AU 12 Bolt Fan (M4 xo. 7 L=35) ~*71 2~ i!e" 4 

M-29 09-04 1S-3701 Nut Fan(M4) '§~71 ~~ LiE 4 

M-30 BD-000296-14 Main Driving Board Ass'y .a;;.~ £<=(2) !Set Aug .04 .11 

BD-000296-12 Main Driving Board Ass'y -'i'-~ £<=(2) 1Set Sep.18.1 0 

M-31 10-002S-SW66 Screw Ass'y For Main Driva1g Board (M3X0.5 L•7) 9~ S:.S ~~ ~~(~) 5Set 

M-32 10-115A-PT10 Radiator Main ~~ ~~18 1 

M-33 SC- 000683- 00 Screw Ass'y (M4 XL 10) ~~ ~~Jt.J. ~~ LfAH~) 4Set 

M- 34 10-012M- PTIO Stud Main Driving Board (3- 5-15) .a;;,~ .'i'.£ -"EiE.(3- 5-15) 2 

M- 35 SC- 000683-00 Screw 1PM (M4 XO. 7 L= I 0) 1PM 2~ L.fAl(2) 2Set 

M-38 I0-003M- PTIO Screw Bridge Diode(M4 XL 16) '"<;.! XI c10I 2.c:: 2gj L.fAI I 

M-39 BD-000239-04 1/0 Board Ass'y 1/0 £<=(2) tSel Mar.28.12 

BD- 000239- 02 1/0 Board Ass'y 1/0 .'i'.£(2) I Set Nov.04.11 

M-40 SC-001099-00 Screw Ass'y 1/0 Board(M3 XL?) 1/0 ££ 2gj LfAl(2) 5Se1 

M-41 03-0lOA- PT IO Stud (3- 5-37) 1/0 .'i'.£ :'.::;Ej!c_ (3- 5- 37) 4 

M-42 03-01 IA- PT10 Stud (3-5-42) 1/0 .'i'. c:: -"Ej c:: (3- 5-42) 2 

M- 43 BD-000940-00 486 CPU Board Ass'y 486 CPU .'i'. c:: (2) I Set Oct. 25 .10 

BD-000894-00 486 CPU Board Ass'y 486 CPU .'i'.£(2) I Set Sep. 15.09 

BD- 000208- 08 CPU Board Ass'y CPU .'i'.£(2) I Set 

M- 44 08-002M-SW67 Stud CPU P.C.B (3-5-10) CPU .'i'.£ ::'.::EjE.(3- 5- 10) 4 

M- 45 GP- 050302- 00 Connecting Plate 1/0 & CPU 1/0, CPU '1!~!!! I Jan. 13.11 

I 0- 003B- PT10 Connecting Plate 1/0 & CPU 1/0, CPU '1!~!!! 1 

M-46 15-022S- 1000 Screw Connecting Plate 1/0. CPU '1!~!!! 2gjL.fAI 4 

M-48 I0-006M- PT10 Isolation Bushing "B" ~'1!¥~"8" 4 

M-49 10- 005M-PT10 Isolation Bushing "A" ~£1~~"A" 4 

M- 50 GP-0381 88- 00 Cover CPU P.C.B CPU. P.C.B ilit1i 1 

M- 51 10-003M-PT01 Screw Ass'y For CPU P.C.B Cover CPU, P.C.B ilitfi 2gj LfAl(2) 2Set 

M-52 10- 008A- PT10 Cover Connectors {:!l,JJEj ;ljtfj 1 

M-53 l0- 003M- PT01 Screw Ass'y For Connectors Cover {:!',jJEj ;ljt,j 2gj LfAl(2) 4Set 

M-54 GP-01 1049-00 Sticker Caution j}_~~ ~~ AEl~i 1 

M- 55 01- 004S- BT01 Sticker Replacing Filter il!Ei .ii!!f -"Elili 1 

M-57 22- 1811- PT01 Control Box Ass'y {j E§ ~A (2) 1Set 

M-58 01 - 001C- ZIZA Fuse 7A 250V ~~ 7A 1 

M-59 01-002C-ZIZA Fuse 5A 250V ~~ SA 1 

M- 60 04- 005C- ZIZA Fuse SA 250V ~"" 8A 1 

M- 61 05- 003B-AU 10 Fuse O.SA 250V ~~ 0.5A 2 

M-62 10- 001C- PT01 Fuse 3.1 SA 250V ~~3.15A 1 

M- 63 04-001 S-PT1 D Encoder Sticker \>!!.i!Ci -"El iii 1 

M- 64 04-002S-PT10 Synchro Sticker ~3£ -"E.lili 1 

• From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



/ 
/ 

/ 

Control Box Mechanism 

z:! E ~ !:!,'-.A. B J.f I 

I 

I 
I 

~ / 
/ 

I 
I 
I 

) 
2 ~ 

/ 

8 

/ 

57 

/ 

/ 
/ 

/ 

92 

~ 97 

-v ~3 
9 1 

95 

90 - ~ 

6 • 

62 

53 
52 

53 

c::ia1 

~~ 
54 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts ~ ~ Q'ty 
Applied 
Period 

M-65 09- 025R- SC53 Rubber Cap ~~oPH 1 

M-66 10- 008$- PTlO Voltage Slicker tJ~Af~ ::'.::El'1i 1 

M-67 15-026M-1000 Cable Tie 'lllOI~ EfOl(4~:l:I) 20 

M-70 CA-004880-00 Slep Motor Output Cable ::'.::'a:jj£Ei~~(SPS- 011 ) 1 Nov.16.09 

01-102A- PT10 Step Motor Output Cable ::'.::'i!J £EHi~(SPS- 0 11) I 

M-71 02- 101A-PT10 Power Input ,qg;i;)tJ l',!~~(SPS- 008) 1 

M-72 02- 102A-PS10 Synchro Connect Cable ~:isl~~ 'lllOli!'(SPS- 003) 1 

M-73 02-103A- PT10 Solenoide Power Cable ~i!llzOl.!:.tll',!(SPS- 0 14) 1 

M-74 02-104A-PT 10 Marn Driving Motor Powe· -'i'~£Eig tl~(SPS- 015) 1 

M-75 02-105A-PT1 0 Step Motor Power Cable A'a:jj£Ei g tl~(SPS-016) 1 

M- 76 03-101A-PT10 Key Input Cable ;,J~~;JIOl !;!'(SPS- 00 I ) 1 

M-77 03-103A-PT10 Oigilal $peed Cable q;q'l,js,;.r. 'lllOIQ(SPS-004) 1 

M-78 03-104A-PT10 Molor Control Cable £EPil Oi -t.! ~ 'Ill OJ l;}(SPS-005) 1 

M-79 03-106A-PT10 Switch Input Cable 'bt~::'.::¥1*I~~ 7\IOlf,!(SPS- 007) t 

M-80 CA-00494 5- 00 Au Soleno1de Output Cable ~~l!'i!llzOl.!:.iii:1 'lllOl~(SPS- 010) 1 Nov.16.09 

03-1 08A-PT10 Arr Solenoide Output Cable ~~l!'cli!.:Of.!:.iii:1 ;JJOIJ;!(SPS- 010) 1 

M-81 03-207A-PT 10 electrical Solenoide Outpul Cable tJ7IJ!'2lf!.:Ol.!:.ii~ ;JIOI~ B (IB0- 009) t 

M-82 02-106A-PT10 Fan Cable ~Zl'/11TilOl~(SPS-017) 1 

M-83 12-0026-5050 Sensor/Switch Cable ~ Ai /::'.::¥! *I ~11011;!( 50-3) 1 

M-84 02-203A- PS10 Main Driving Motor Output Cable -'i'~£Ei ~i:1 'lllOl §(SPS-018) 1 

M-85 CA- 001916- 04 CPU FOO Control Cable CPU FOO •ilOitll'! 'lllOfl;}(SPS- 0 13) 1 Jan.08.11 

CA-001916- 03 CPU FOO Con1rol Cable CPU FOO •ilOitll'! TilOl~(SPS- 0 13) 1 Oct.25.10 

M-86 03-1 02A- PT10 Communication Cable ~-t_!g;>floli;! (SPS- 012) 1 

M-87 GP-046265-00 486 CPU Card Slicker 486 CPU ,I.!:. .ll-'•1 ::'.::E.J,i 1 Sep. 15.09 

M- 88 45- 002A-2516 Control Box Bracket r:l.'2.@ "'-/::'.:: =!cf~ 1 

M- 89 GP-049857-02 USB Board Bracket USB !r.<= "'cf~ 1 Oct.25. 10 

M-90 07018SC-8118 Screw(M3xl8) USB !i'..!:. =!cl ~ .:i!~'-IAI 4 

M-91 GP- 049858- 01 USB Connec1or Cover USB ,ilelEi ,jHl 1 Oct.25. 10 

M-92 SN-000323- 01 USB Connector Cover Nul USB ,ilelEl ,jHj .:i!~ Li.'2. 1 Oct.25.10 

M-93 B0- 000927- 00 USB Joint Board USB 2~E !i'..!:. 1 Oct.25. 10 

M-94 01 - 01 lC-WElO USB Board Stud USS !i'..!:. .:i!~ ::'.::Ej .!:. (3- 0-1 0) 2 

M-95 SC-001099-00 Screw(M3xL7) USB !i:.!:. .:i!~ '-IAf 2 

M-96 CA-005277- 00 USS Connector Cable USB ~~ IIIOl f,! 1 Oct.25.10 

M-97 SC-000684-00 Screw(M3xl10) USB !i:.!:. .:i!~ '-JAi 2 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



N···.·J . ,:,. ,j 
,.;t: 

/ 

Operation Unit Mechanism 

2.Il:j 2:11 0 I~ '4A ~ ].jl 
~-- -- - -----7 

23-11 

/ 
23 / 

/ 23-3 

/ 

~ 23-8 ~ Qqq 

I) 

/ 

23-12 

-~ 

/ 

/ 

/ 

17 

18 
19 

21 

23-7 23-11 I 

D i 

23-10 ~ 
~ 

/ 

15 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts ~ 'i!I Q'ty 
Applied 

Period 
N-2 AS-000299-00 Operation Box Stand Ass'y 2.Jlj2!I0l{:l !!/~ ~I:!!£ (.2) 1 

N-3 08087SC-4113 Hex. Socket Screw 2.Jlj2!I0l{:l !!/~ ~I:!! £ (.2) :C~LfAf 2 

N-4 t 5095SW-4 115 Spring Washer 2.Jlj2!I0l{:l 'tjA A\:!! C (.2) A lI Is 2fA1 2 

N-5 0804 1SW-1111 Washer 2.Jlj2!I0l{:l 'tjA -"' I:!! c (.2) 2fkj 2 

N-6 19035CA-T121 Hinged Block ~Al ff~ 1 

N-7 0807SC-4113 Hex. Socket Screw f! ;q gj;\ :;:!~LfAf 1 

N-8 15095SW-4 115 Spring Washer f!XI gj;\ ~E.\s 2fAi 1 

N-9 08041 SW-1111 Washer f!XI gt;\ 2fAi 1 

N-10 19039CW-T 121 Adjusting Boll ~:<I ~~ _;:;:~LfAf 1 

N-11 I 9040CA-UK01 Holder Bracket .Ci 1 

N-1 2 08062SC-4113 Hex. Socket Boll (M5 XL20) .Ci :C~LfAf 4 

N-13 16019SW-4115 Spring Washer (@5) .Ci ~E. \s 2fAi 4 

N-14 16018SW- 1111 Washer (@5) .Ci 2fA1 4 

N-15 22044CA-W121 Holder 2.Jlj2fl0l{:l 'tjA .Ci 1 

N-16 22052CW-A021 Bush £Jlj2flo11:1 !!/~ •ci 7fol£ ~~ 1 

N-17 10-001 M-PTOl Hex. Socket Boll (M6XP1 .0. L=50) 2.Jlj2fl0l{:l!!/~ .Ci 7f0I£~~ :C~LfAf 4 

N-18 16014SW-4115 Spring Washer 2.llj2tolt!'t/A •c1 Jfo1c::~~ A ";;J2/Al 4 

N-19 08057SW- 1111 Washer 2.Jlj2ll0l{:l"-/A .Ci Jf0IC::~~ 2fA1 4 

N-20 14060AF-451 7 Hex. Socket Set Screw 2.llj2!I0l{:l "-/A -lCi :C~LfAf 4 

N-2I 01Sl27S-306H Nut (M6) 2.Jlj2!I0l{:l "-!~ -lCi :;!~Li"' 4 

N-23 11-0000-5050 Operation Box Ass 'y 2.I!j2II0l{:l "-l~(.2) tSet 

N-23-t I1-00lA-5050 Membrane Switch 'i!J "'211~ A4'J*I 1 

N-23-2 11-001 B- 5050 Key Plate 71 ~21101 E 1 

N-23-3 11-001 S-5050 Screw for Key Plate (ST2.6XL4 .5) ,1 ~21101"' -'gLfAf (ST2.6XL4 .5) 5 

N-23-4 EA-00047I-02 LCD LCD I Oct.21.I 0 

IO-OOSA-CPT1 LCD LCD t 

N-23-5 BD-00092I-04 0/P Board 0/P .'r.£ 1 Apr.04 . 12 

B0-00092I - 03 0/P Board 0/P .'r.c: I Aug.04.I t 

BD-000921 - 02 0/P Board 0/P .'r. c I Aug.22.1 t 

BD-000921-01 0 /P Board 0/P .'r,C I Oct.2I .1 0 

03- 0000-5050 0/P Board 0/P .'r.£ I 

N-23-6 GP-052396- 00 Fronl Cover for 0/P 0/P ~\!! >'-1"1 1 Jun.02.11 

N-23-7 GP- 052397- 00 Rear Cover for 0/P 0/P ~\!! >'-1"1 1 Jun.02.11 

N-23-8 11-002B- 5050 LED Cover LED >'!Hi 3 

N-23-9 11-003B-5050 Sensor Cover tJ! Ai >'!"1 1 

N-23-10 12-001 M-PTl 0 Rubber Magnet for 0/P 0/P 2-'f, At~ 2 

N-23-11 1 t-002S-5050 Screw for 0/P Cover (ST2.9XL8) OP >'-1"1 'EJLfAf (ST2.9XL8) 6 

N-23-12 11-003A-5050 OP Unit Cable OP*~ <cHi TII0I~ 1 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Pedal Mechanism 

Ill I ig- -er J.l I 

1 3- -- ------ - -T4-- - - - -- - - - -7 

I 
I 
I 
I 
I 
I 
I 
I 

/ 
( 

3- 2 

3-3 

4-19 

I 4~ 1e 

1 

I 
4-17 

: · 3-16 I . , 4- 16 I L ___________ ~ ______ __ ___ J 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts 1! 2j Q'ty 
Applied 
Period 

0-1 11-012A-PT11 Foot Switch Ass'y %1~ (.Z:) 1Set 

0 - 2 11-006A-PT11 Base Foot Switch %1~ lill'e! "il0IA 1 

0-3 11-1000-PTl 1 One Step Stroke Ass'y 18 ':,/l!/ A~:<I(") ISel 

0-3-1 10-001A-PT11 Cover ':,/1!/A~;i;I ,1"1 I 

0-3-2 10- 001C-PT11 Bushing A'e1) ¥~ 1 

0-3-3 10-001 S-SW68 E-Ring E-'a 1 

0 - 3-4 10-002A-PT11 Switch Base ':,11!! .:::::¥1*1 "II0I.::::: 1 

O-3-5 10-003A-PT1 1 Switch Shaft ':,/l,/ A¥I*I ~ 1 

0-3-6 10-003B-PT I 1 Stopper C ~-eJ A !E_Ilt C 1 

0-3- 7 10-004A-PTl 1 Micro Switch 0I0l3£ .,_~1'1 I 

0-3-8 10- 005B-PT11 Stopper B ~E- A £.I11 B 1 

0-3-9 10-006S-PT I 1 SpringA WE- A "II~ A 1 

0-3-1 0 10-007B-PTll Guide Cover ':,IE! ,10I.s. ;>-jt!j 1 

O-3-11 10-007S-PT11 Spring B ~-EJAII~B 1 

0-3- 12 10-009M-PT 11 Screw A ~j;I !JL.fAI 1 

0 -3-1 3 10-018B-PT11 Switch Cover (S) ~1!!A~*I ;>-jt!j(2) 1 

0 - 3-14 1 0-021 M-SW66 Screw Guide Cover (M3XL6) ,10I.s. ,1Hl .Z:\llLfAI 4 

0-3-15 10-002S-SW66 Screw Ass'y (M3XL8) ,101<= "II0IA .Z:\ll L.fAf 4 

0-3-16 10-006B-PT 1 I Guide Base ,101 <= Ufl0f .,_ 1 

0-3-17 I 0-005B-PT 1 I Guide A JI0IE. A I 

0 -3-18 10-007S-PT 11 Spring C .:::::.!!.'a C I 

0 -3-19 10- 006S-PTI I Stopper A A£llj A I 

0 -4 11-2000-PT 11 Two Step Stroke Ass'y 28 ':,/l!/ A¥-l:i;l(.Z:) I Set 

0 -4- 1 10-00IA-PTl 1 Cover W~-"'-~*I ;1itt~ I 

0-4-2 10-00IC-PTl 1 Bushing A~¥~ 1 

0-4-3 10-001 S-SW68 E-Ring E- 'a 1 

0-4- 4 10- 002A- PT I I Switch Base ~l!! .:::::~*I "il0I.::::: 1 

0 -4-5 10-003A-PT11 Switch Shafi ~~ A!f-1*1 ~ 1 

0-4- 6 10-003B-PT 1 1 Slapper C ~~ A£.Ili C I 

0 - 4-7 10-004A-PTl 1 Micro Switch 0f0l3£ A¥I*1 2 

0 -4-8 10-005B-PT 11 Stopper B ~l!! A£llj B 1 

0 -4-9 10-006S-PT 11 Spring A .:::::.!!. 'a A 1 

O-4-10 10- 007B-PT11 Guide Cover ~l!! ,10I.s. ,1"1 1 

0 -4-11 10-007S-PTl 1 Spring B W-E.i' AII~B 1 

0-4-12 10- 009M-PT11 Screw A~j;I ~L.fAI 1 

0-4-13 10-007B-PT11 Switch Cover (L) ~1!!A~;i.l ,iHl(CII) 1 

0-4-14 1 0-021 M-SW66 Screw Guide Cover(M3XL6) 7101 <= ;>jHl .Z:\lJLfAI 4 

O-4-15 10-002S- SW66 Screw Ass'y (M3XL8) ,101 <= "il 0I .,_ .Z:%1 L.fAI 4 

0-4-16 10-006B-PT 1 1 Guide Base ,101<= "il 0fA 1 

0 -4-17 10- 005B-PT11 Guide A 7I0IE. A 1 

0 -4-18 10-007S-PTl 1 Spring C A II'a C 1 

0-4-19 10-006S-PT11 Stopper A A£,t~ A 1 

0-4- 20 10- 002B-PTl 1 Stopper B A£llj B 1 

0-5 08- 015C-3701 Clip 4N iHJ 4N 1 

0-6 SC-000683-00 Screw Clamping Cable Ass'y(M4Xl10) ,ilolg ~01 .Z:\llL.fAf(.Z:) 1Set 

0 - 8 GP- 053206-00 Cover Foot Sw11ch %1~ lill'e! "II0IA ,M 1 Jul.01.11 

0-9 SC-000683-00 Screw Ass"y For "A"Fool SWIICh Cover (M4XL1 0) %1~ lill'i;! "il0IA ;>iHJ .Z:\llL.fAf(.Z:) "A" 2Set 

0-10 1 0-002S-SW66 Screw Ass'y For "8"Fool Switch Cover (M3xl8) %1~ lillit "II0I.,_ ,101 .Z:\lJL.fAl(.Z:)"B" 6Sel 

0-11 11-002M-PT10 Sponge A~XI 2 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Index 
Parts No. Name of Parts Page Ref.No. Parts No. Name of Parts Page Ref.No. Parts No. Name of Parts Page Ref.No. 

01 - 001 B-CPT2 Fan Cover 45 M-27 10-002A- PT 11 Switch Base 51 0 - 4-4 11-1000-PTl 1 One Step Stroke Ass'y 51 0-3 

01-00IC-ZIZA Fuse 7A 43 L-19 10- 002B- PT11 Stopper B 51 0-4-20 1 t-2000-PTl 1 Two Step Stroke Ass'y 51 0-4 

01-00lC-ZIZA Fuse 7A 250V 45 M- 58 I 0-002S-SW66 Screw Ass·y (M3XL8) 51 0-3-15 I2-001M-PT10 Rubber Magnet for 0/P 49 N-23-I0 

01 - 002C- ZIZA Fuse SA 250V 45 M-59 I 0-002S-SW66 Screw Ass·y (M3XL8) 51 0-4-15 12-002B-5050 Sensor/Switch Cable 47 M-83 

01-002C-ZIZA Fuse(5A(T5L)) 43 L-15 10-002S-SW66 ~-iJ],rf:·:'toc:~:·"..c,-:t fl!t.: 51 0-10 14060AF-4517 Hex. Sockel Set Screw 49 N-20 

01-002M-AU12 Boll Fan (M4X0.7 L=35) 45 M-28 I 0-002S-SW66 ;,;-~!.s'1':1\V)Y·1:,;;1 lfJ()jl, 45 M-31 15-022S-1000 Screw Connecting Plate 45 M-46 

Ot-004S-BT01 Sticker Replacing Filler 45 M- 55 10-003A-PT01 Cover Control Box 45 M-8 I 5-026M-1000 Cable Tie 47 M-67 

01-0078-CPTl Fuse 6 .3A 43 L-26 10-003A-PT11 Switch Shaft 51 0-3-5 15095SW-4 I 15 Spring Washer 49 N-4 

01-0I I C-WEIO USB Board Stud 47 M-94 I0-003A-PT11 Switch Shaft 51 0-4-5 I 5095SW-4 I 15 Spring Washer 49 N-8 

01- l 02A-PT10 Step Motor Output Cable 47 M-70 10-003B-PT10 CollnecMg Plate 1/0 & CPU 45 M-45 I6014SW-4l 15 Spring Washer 49 N-18 

01St27S-306H Nut (M6) 49 N-21 10-003B-PT1 I Stopper C 51 0-3-6 16018SW-11 I 1 Washer (@5) 49 N-14 

02-0000-PT 18 Power Board Ass'y 45 M-16 10-003B-PT11 Stopper C 51 0-4-6 16019SW-4115 Spring Washer (@5) 49 N-13 

02-101A-PT10 Power Input 47 M-71 10-003M-PT01 Sa<N Ass"y forComecIors Co,~ 45 M-53 19035CA-T121 Hinged Block 49 N-6 

02-102A-PS10 Syncl-ro Connect Cable 47 M-72 I 0-003M-PTO 1 Sa<N Ass'y fr, CPU P.C.B Co.er 45 M-51 19039CW-T121 Adjusting Boll 49 N-10 

02-103A-PT10 Solenorde Power Cable 47 M-73 10-003M-PT01 Screw Control Box 45 M-7 19040CA-UK01 Holder Bracket 49 N-11 

02103ET-UKO 1 Emergency Swnch Sticker 7 A-24 I0-003M-PT01 Screw Cover 45 M-9 22044CA-W121 Holder 49 N-15 

02-104A-PT10 Main DrMng Motor Power 47 M-74 10-003M-PT10 Ser~• Bnd(le ()ode(M~Xllcl 45 M-38 22052CW-A021 Bush 49 N-16 

02-105A-PT10 Step Moler Power Cable 47 M-75 10-003S-SW66 Spring Washer Control Box 45 M-3 22-1811-PTOl Control Box Ass'y 45 M-57 

02-106A-PT10 Fan Cable 47 M-82 10-004A-PT11 Micro Switch 51 0-3-7 45-002A-2516 Control Box Bracket 47 M-88 

02-203A-PS10 Man ll<rmg Moler Or.Ill\.! Cab~ 47 M-84 10-004A-PT11 Micro Swi tch 51 0-4-7 91-001 C-PTl 0 Fial Washer Conlrol Box 45 M- 4 

03-0000-5050 0/P Board 49 N-23-5 I 0-005A-CPT 1 LCD 49 N- 23- 4 9 1-101C-120H Head Cover 43 L-18 

03006MC-8 I 19 Screw(M3XL6) 41 K- 12 10-005B-PT 11 Guide A 5 1 0-3-17 ABW-PS000201 Bobb in Winder Base 7 A-40 

03-01 OA-PTl 0 Stud (3- 5- 37) 45 M-41 10-005B-PT11 Guide A 51 0 - 4- 17 ABW-PS000300 Bobbin Winder Ass·y 7 A-39 

03-011A-PT10 Stud (3- 5- 42) 45 M-42 10-005B-PT I 1 Stopper B 5 1 0 - 3- 8 AMB- PS000300 Thread Tension Ad;ustl>J /..ss'y 9 A-63 

03-101A-PT10 Key Input Cable 47 M-76 1 O-OOSB-PT 1 1 Stopper B 51 0 - 4- 8 AMB-PS000600 Hook Cover Ass°)• 15 C-16 

03-102A-PT10 Communication Cable 47 M-86 10-005M-PT10 Isolation Bushing '"A" 45 M- 49 AMB- PSOOOSOO Ttvead Gu,de wlh Three Holes 7 A-18 

03-1 03A-PT1 0 Digital Speed Cable 47 M-77 10-0068-PT 11 Guide Base 51 0-3-16 AS-000299-00 Operation Box Stand Ass'y 49 N-2 

03-1 04A-PT1 0 Motor Control Cable 47 M-78 10- 0068-PT 11 Gcide Base 51 0-4-16 AS-003597-00 Solenoid Valve Ass·y 39 J-3 

03-106A-PT10 Switch Input Cable 47 M-79 10- 006M- PT10 Isolation Bushing ··s· 45 M-48 ATA-PS000200 Seo:<d ilT!alT<"SCll~l;s'i 21 E-16 

03-108A-PT1 0 An Solenoide Qutpul Cable 47 M-80 10-006S-PT 11 Sprrng A 51 0-4-9 ATA-PS000101 frmd Tens,in ~d")ls:.,,i Ass'rlH.1) 21 E-1 

03- 207A-PT10 e~IOC.11 Scl;oo,d; •JlP,I (?.bl, 47 M-81 10-006S-PT11 SpringA 51 0 -3-9 ATA-PS000300 Ttmi lensoo Arf;uslifllAss
01iHAI 21 E-1 

04-001S-PT10 Encoder Slicker 45 M-63 10-006S-PT 11 Stopper A 51 0-3-19 ATA-PS000700 n,ead lensoo ~d;ustf'l Ass'rlU.A) 21 E-2 

04-002S-PT10 Synchro Sticker 45 M-64 10-006S-PT 11 Slapper A 51 0-4-19 ATT-PS000600 ltvead lhmmrng Lever 'A" 23 F-52 

04- 003S- AU 10 Slicker 27 G-25 10- 0078- PTl 1 Guide Cover 51 0-3-10 ATT- PSOOOBOO l r,ead Trimming Lever ·3· 23 F-49 

04-005C-ZIZA Fuse SA 250V 45 M- 60 10-0078-PTl 1 Guide Cover 51 0-4- 10 AXF-PS001000 X LM-Guide 29 G-80 

05-0038-AU10 Fuse 0.5A 250V 45 M- 61 10- 0078- PTl 1 Switch Cover (L) 51 0-4-13 AYF-PSOOOSOO Y LM- Guide 27 G-3 

05-0038-AU 10 Fuse(0 .5A(T500L)) 43 L-16 I 0-007S-PT 11 Spring B 51 0-3-1 1 BD-000208-08 CPU Board Ass'y 45 M- 43 

06020MC-7113 Boll Conlrol Box(M6XL20) 45 M-2 10-007S-PT 11 Spring B 51 0-4-11 BD-000239-02 1/0 Board Ass'y 45 M-39 

07018SC-8118 Screw(M3xl8) 47 M- 90 10-007S-PT11 Spring C 51 0-3-18 BD-000239-04 1/0 Board Ass'y 45 M-39 

07-025S-3701 Screw Ass'y 45 M- 21 10-007S-PT11 Spring C 51 0 - 4- 18 B0- 000296-12 Main Driving Board Ass'y 45 M-30 

08-002M-SW67 Slud CPU P.C.B (3-5-10) 45 M-44 10-00BA-PTlO Cover Connectors 45 M-52 B0-000296-14 Main Driving Board Ass'y 45 M-30 

08-015C-3701 Chp 4N 51 0 - 5 10-00BS-PTl 0 Voltage Sticker 47 M- 66 B0-000582-03 Step Board 45 M-22 

08041SW-1111 Washer 49 N-5 10-009M-PT11 Screw 51 0-3-12 B0-000894-00 486 CPU Board Ass'y 45 M-43 

0804 lSW-1111 Was~er 49 N-9 10-009M-PT 11 Screw 51 0-4-12 80-000921-01 0/P Board 49 N- 23-5 

08057SW-1111 Washer 49 N-19 10-012M- PT10 511.c !Ian IJm,.fll Board \3-5-15I 45 M-34 B0-000921-02 0/P Board 49 N-23-5 

08062SC-4 113 Hex. Sockel Bolt (M5XL20) 49 N- 12 10-0188-PTl 1 Switch Cover (S) 51 0 - 3- 13 BD-000921-03 0/P Board 49 N-23- 5 

0807SC-4113 Hex. Socket Screw 49 N-7 10-021 M-SW66 Screw GU'de Cover (M3XL6) 51 0-3- 14 BD-000921-04 0/P Board 49 N-23-5 

08087SC-4113 Hex. Socket Screw 49 N-3 10- 021 M-SW66 Screw Gu:-0e Cover(M3XL6) 51 0-4-14 B0-000927-00 USB Joint Board 47 M-93 

09-025R-SC53 Rubber Cap 47 M-65 10-104A- PT10 X- Y Board Radiator 45 M-24 B0-000940- 00 486 CPU Board Ass'y 45 M-43 

09-041S-3701 Nut Fan(M4) 45 M- 29 10-104A-PT18 Transformer 45 M-20 BD-000961-00 Power Board Ass'y 45 M-16 

10-00I A-PTOl Control Box 45 M- 1 10-1 15A- PT10 Radiator Main 45 M-32 CA-001090- 00 Pneumatic 1/0 Cable 39 J-15 

10-00 lA-PTl 1 Cover 51 0-3- 1 11 - 0000-5050 Operation Box Ass 'y 49 N-23 CA-001916-03 CPU FOO Control Cable 47 M-85 

10- 001A-PT11 Cover 5 1 0-4-1 11- 00 l A-5050 Membrane Switch 49 N- 23- 1 CA-0019 16-04 CPU FOO Control Cable 47 M-85 

10-001 C-PTO 1 Fuse 3 . 15A 250V 45 M- 62 1 1-0018-5050 Key Plate 49 N- 23-2 CA-004880-00 Siep Moler Outpul Cable 47 M-70 

10- 001 C- PTO 1 Fuse(3. 15A(T3.15)) 43 L-17 11-001 S-5050 Sa,- lor kt Plale (Sl2.6xL•.5I 49 N-23-3 CA-004945- 00 Ar Solenoide Oulput Cable 47 M-80 

10-00lC-PTl 1 Bushing 51 0 -3-2 11-0028-5050 LED Cover 49 N-23- 8 CA- 004949- 01 Motor Fan 29 G-107 

10-001C-PT11 Bush,ng 51 0-4-2 11-002M-PT 10 Sponge 51 0-11 CA-005277-00 USB Connector Cable 47 M-96 

10-001 M- PTO 1 He,. Soc1;I Bolt I~6XP1.0. l•r.l) 49 N-1 7 11-002S-5050 Sae, for 01P Coffi (Sl2.9XL8 J 49 N-23-11 CAB-AA003801 Arm 7 A-1 

10- 001S-SW68 E-Ring 51 0-3-3 11-003A-5050 OP Unrt Cable 49 N-23- 12 CAB-AB003301 Bed 7 A- 2 

10- 001 S-SW68 E- Ring 51 0 -4-3 11-0038-5050 Sensor Cover 49 N- 23-9 CAC-JBOOOl 00 Oil Bollle 41 K-5 1 

10-002A-PT01 Front Cover Control Box 45 M-6 11-006A-PT11 Base Foot Switch 51 0 -2 CAC-JBOOO 100 Oiler 43 L-5 

10- 002A- PT 11 Switch Base 51 0 - 3-4 11-0 12A-PT1 1 Foot Switch Ass'y 51 0 -1 CAC-MH000100 Accessory Bag 43 L-21 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Index 
Parts No. Name of Parts Page Ref.No. Parts No. Name of Parts Page Ref.No. Parts No. Name of Parts Page Ref.No. 

CBW-BA000300 Bobb.n V/.nder Ac!Mln Bl)(fy 7 A-55 CLB- JG000300 Oil Hose 37 1-2 CPB-KCOOO 100 Presser Adjusling Bar 17 D-5< 

CBVI-BHOOO I 00 Bobbin $lopper 7 A-58 CLB- JJOOO 100 Oil Window 37 1-17 CPB-KFOOOl 00 Presser Shafi 17 D-38 

CBW-BJOOOl 00 Bobb n Wirde, Aclion Plale 7 A-54 CLB-JL000200 Balance Lubricalion Fell 37 1-9 CPM-BBOOO 100 Cylinder Fixed Brackel 17 D-3 

CBW-BJ000200 Bobbin Yf,nde, Ad,USl'1Q P1aIe 7 A-47 CLB-JL000500 Fell 37 1-25 CPM-BM000200 Cylinder ConneclU1g Shafi 17 D-5 

CBW-BNOOO 100 Bobbin $ land 9 A-60 CLB- JLOO 1 000 Oil Relurn Fell A 37 1-3 CPM-CA000300 Lifling Link C 17 D-9 

CBVI-CMOOOl 00 Bobbin Winder Lever 7 A-46 CLB- JLOO 1102 Arm Oil Return Felt 37 1-4 CPM-CBOOO 100 Lifling Link B 17 D-12 

CBW-CPOOO t 00 Bobbin Winder 7 A-42 CLB-JLOO 1201 Bed Oil Relurn Fell 37 1-11 CPM-CL000100 Li fl ing Link B Roller 17 D-19 

CBW-DZOOO 100 Bobbin vr.nder Ad1ust,ng Cam 7 A-51 CLB-JN000100 Oil Gauge 37 1-1 8 CPM-CM000200 Li ft ing Link A 17 D-25 

CBW-FAOOO t 00 Bobbin Winder Aclion Ring 7 A-44 CLB-JPOOOI OO Nipple 41 K-47 CPM-KF000100 Lifling Link B Shafi 17 D-13 

CBW-FA000200 Bobbn \\\roe, Sh.II Rubbe1 Rog 7 A-45 CLS-KF000100 Lower Shafi 15 C-1 CST-AC000600 Body 4 1 K-2 

CBW-KCOOO 100 Bobbin Winde1 lever Shall 7 A-50 CMB-BBOOOSOO Ne,d~ Pfale &Jilport Cover Biacl<el 9 A-75 CST-AD000900 Table Supporler A 4 1 K-9 

CBW-KZ000200 Bobbin Winder Shafi 7 A-41 CMB-BBOOl 500 11,!deP1a1,S<11«1Colu&a-:i!!lll 9 A-80 CST-ADOO 1000 Table Supporter B 41 K-1 t 

CCP- BA000600 Cylinder Base 33 H-47 CMB-BB006800 ,;,.t, Pl!:, Suw!Colu b:11I E-ll 9 A- 82 CST-ADOOl 100 Table Supporter C 41 K- 13 

CCP-BA000700 Cylinder Base 33 H-16 CMB-BB006900 'l!>te l'l!:1 S®>t C,.,, li•iO:R-1) 9 A-83 CST-BA000400 Support(L) 41 K-43 

CCP-BA000800 Clamp (M) Base 33 H-19 CMB-BB008100 X-Cover Bracket 29 G-63 CST- BA000500 Supporl(R) 41 K-44 

CCP-BA000900 Cylinder Base Body 33 H-12 CMB-BHOOOl 00 Fell Holder 9 A- 99 CST-BBOOOSOO Oller Holder 41 K- 46 

CCP- BB004200 Clamp Bracket 33 H- 1 CMB- BJOOl 800 Aim Ttvead Guide Bracket 7 A-8 CST-BB004000 Hinge 41 K-31 

CCP-BB004300 Upper Clamp Arm(L) 33 H-3 CMB- FC000200 Left Cover Gasket 7 A-35 CST-BB004200 Dusi Pla1e Brackel 41 K- 23 

CCP-BB004400 Upper Clamp Arm(R) 33 H- 2 CMB-FC000700 Face Plate Gasket 7 A-4 CST-BB00710 t Switch Bracket 9 A- 84 

CCP-BD000200 Bearing Housing 33 H- 26 CMB-FC005300 Gasket for Arm Cover 7 A-22 CST-BK000100 Arm Support Link Block 41 K-37 

CCP-BF000600 Clamp Shafi Holder 33 H-33 CMB-FDOOO 1 00 Bed Rubber 7 A- 33 CST-JA002200 Oil Pan Ass'y 41 K-35 

CCP-BJ003600 C)1nder H,nge Shafi Slopper 33 H-49 CMB-HKOOO 10 t Thread Guide(L) 7 A-14 CST-LA000100 Body Rear Cover 41 K-40 

CCP-BJ003700 Bearing Stopper 33 H-28 CMB-HK000400 Thread Guide(L) 7 A-10 CST-LA000200 Body Cover (F) 41 K- 7 

CCP-BKOOl 800 Block for AdIuslmg Posil1on(l) 33 H-7 CMB-HK000501 Thread Guide(R) 7 A-15 CST-LA000201 Body Cover (F) 41 K-7 

CCP-BKOO 1900 Block for Adiusling Pos111on(AI 33 H- 6 CMB-HKOO t 000 Thread Guide Plate 9 A-65 CST-LG003100 Table(L) 41 K-27 

CCP-BL002300 Clamp 33 H-35 CMB-HKOO t 200 Arm Thread Guide 7 A-1 2 CST-LG003200 Table(R) 4 1 K-28 

CCP-BL002400 Clamp A 33 H - 36 CMB-HMOOO t 00 Thread TellSIOO A~!JS!lllg Shall 9 A-64 CST-LH000800 Table Stand 41 K-t 

CCP- BL002500 Clamp B 33 H-37 CMB-JBOOO t 00 Silicon Tank 9 A-97 CST-MF000100 Thread Stand Ass·y 43 L- 22 

CCP-BL002600 Clamp (M) 33 H- 21 CMB-JJ000100 Silicon Oil Window 9 A-100 CTA-BA000100 Thread T e/lSIOO ~SIJ>J Bod'/ 2 1 E-3 

CCP-BL002700 CV Stopper 33 H- 30 CMB-JLOOO 101 Silicon Felt 9 A-98 CTA-BDOOO t 00 Spring Cover 21 E- 10 

CCP-BM000800 Block for Cylinder Rod 33 H-44 CMB-LA000800 Take-up Lever Cover 7 A-27 CTA-BD000200 Spr1ng Cover 9 A- 69 

CCP- CAOO t 800 Clamp Shafi Link 33 H-39 CMB- LA00t600 Top Cover 7 A-37 CTA-BJOOOtOO Spr1ng Stopper 21 E- 13 

CCP-GJOOO 100 Low Feed Plale(M) 33 H-24 CMB- LAOO 1800 Face Plate 7 A-3 CT A-BJOOO t 00 rt,ead TellSIOO 5pMJ Sio110<r 9 A-68 

CCP-KCOOl 600 Cylinder Hinge Shaft 33 H- 5 1 CMB-LA003300 Cover For Hook Oil 15 C-1 5 CTA-BJ000200 Presser Pla te fa, E- 8 21 E-9 

CCP-KCOO 1700 Clamp Shafi 33 H- 32 CMB-LAOl 5401 Cover for Arm 7 A-20 CTA-BJ000300 Thread Detecling Plate 21 E-43 

CCP-KCOOl 800 Guide Shafi 33 H-14 CMB-LA019300 Motor Cover 9 A-72 CTA-BJ000400 Thread Oeiec1'1g PfaIe Gwde 21 E-44 

CGA-GC002100 Presse1 Fool (Palelte) 19 D-61 CMB-LAOl 9401 X-Motor Cover 29 G-106 CTA-BN000100 Thread Oe1ecIino Pfale Rmg 21 E-45 

CGA- GC019100 Presser Fool (Palelle) 19 D-61 CMB- LB000100 Lefl Cover 7 A- 34 CTA-HLOOO 100 Thread Guide Disk 2 1 E- 8 

CGA-GJOOl 700 Low Feed Plale(L) 33 H-52 CMB-LB007300 Needle Plale Supparl Cover A 41 K-16 CT A-HLOOO 100 Thread Tension Disk 9 A-66 

CGA-GJOOl 701 Low Feed Plate(L) 33 H- 52 CMB-LB007400 Needle Plale SUPPoll Cover B 41 K- 2I CTA-HMOOOIOO Th1ead T enson Ad1usiog Shall 21 E-4 

CGA-GJOOl 800 Low Feed Plate(R) 33 H-53 CMB-LD000200 Caulion Sticker 7 A-7 CTA-HM000200 Secood llmd T!JISIMA~sfulg Shal 21 E-17 

CGA- GJOO 1801 Low Feed Plale(R) 33 H- 53 CMB-LD007100 CE Mark 9 A-95 CTH-CBOOO I 00 Thread Take-Up LeveI Crank t l B-1 0 

CHK-HA000400 Hook 15 C- 12 CMB-LF000900 ft, f~ ll!!de Pl!:, Slt,<111 Co\'!! A 41 K-18 CTH-CCOOO 100 Needle Bar Crank Rod 11 B-1 3 

CHK-HB000700 Bobbin 15 C- 13 CMB-NB000100 Bobbin Winder Mes 9 A-61 CTH-CJOOO 100 Needle Bar Crank 11 B-9 

CHK-HB000700 Bobbin 43 L-9 CNB-BF000100 Needle Bar Holder 11 B- 15 CTH-HJ000100 Th1ead Take- Up Lever 11 B- 8 

CHK-HC001300 Bobbin Case 15 C-14 CNB-CD000100 Needle Bar Guide Block 11 B-I 7 CTR-BB000200 :.~=:-·rs.:•::f.;:x::«a:.1=~: 21 E-22 

CHK- HH000200 Bobbin Stopper 23 F-56 CNB-HKOOOl 00 ThP.adGc!de lo, N~ BaiiH) 11 B- 25 CTR-BH000600 Thread Pelaase Cor:a:u,; Rod 21 E- 24 

CHP-CLOOO 1 00 Hand Pulley Roller 11 B-41 CNB- HKOOOl 00 Ttmd Guoe IOI Need, BarlM) 11 B-26 CTR-BJOOO 100 Thread Release Bar Gurde 21 E-40 

CHP-CPOOO I 00 Hand Pulley 11 B-45 CNB- KA000100 Needle Bar 11 B- 21 CTR-BJ000400 Thread Release AdJJSlrlg Pllle(/,) 21 E-32 

CHP- KZ000200 Hand Pulley Shafi 11 B-40 CPB-BBOOOl 00 PoaI1on LJnk Stopoer Brac\e1 19 D-64 CTR-BJ000500 Thread Release Ad~sll1Q PlltelBI 21 E- 33 

CJB-JL000600 Felt 37 1-27 CPB-BF0001 00 Presser Bar Holder 19 D- 57 CTR-BJ0008001 Thread Release Stopper 21 E- 29 

CLB-BGOOO 100 •;ffd, Bai Clari RN Litrr.a:m ~a:, 37 1-22 CPB-BHOOO 100 Finger Guard 19 D-73 CTR-CAOO 1 000 Thread Release Link 21 E- 20 

CLB-BG000200 Oil Hose Holder(L) 37 1-6 CPB-CAOOO 100 Posrl ion Link 17 D- 50 CTR- CC000200 Thread Release Bar 21 E-38 

CLB-BG000300 Balance lubricalion Plale 37 1-8 CPB- CA000200 Presser Link 17 D-44 CTT-BB000500 Thread Tnmm,ng Sol. Brackel 23 F-2 

CLB-BG000600 Cable Holder 37 1-15 CPB-CA000300 Presser Driving Link 17 D-46 CTT- BJ000I01 Thread Tr11m•g Dnw,o lit Stcooer 23 F-23 

CLB-BG000700 Shullle lubricating Plale 15 C-23 CPB- CBOOOl 00 Presser Fork Crank 17 D-32 CTT -BJ000300 Thread Release Notch 23 F- 26 

CLB-BHOOO 100 Oil Hose Holder(B) 37 1- 24 CPB-CB000201 Presser Adjusling Arm 17 D-39 CTT- BJ004700 Needle Plale 23 F-39 

CLB- BH000200 Needle Bai Oil Wick Holder 37 1-21 CPB-CB000202 Presser Adjusting Arm 17 D- 39 en -CA000300 Moving Mes Link 23 F- 48 

CLB- FA000100 Oil Window Rubber Ring I 37 1- 19 CPB- CCOOO 100 Press& cam Connecllon Rod 17 D-31 cn- CBOOO I 00 Thread Trmmr,g Coonecltll uni: 23 F-31 

CLB-JD000300 Oil Wick 37 1-1 CPB-DCOOO 100 Presser Cam 17 D-29 en -cBoo0400 ThreadTrrnmr,gllrMOOlJrkAssy 23 F-18 

CLB- JGOOOtOO Oil Hose for 1-4 37 1- 5 CPB-FBOOO 100 Pos.1,on LJnk Slopper Rubber 19 D- 68 cn- CC000400 Thread Trrnmr,g Cor.nec1111 Rod 23 F- 15 

CLB- JG000200 011 Hose for 1-1 8 37 1-12 CPB-KBOOO 100 Presser Bar 17 D-56 CTT - CC000600 Tlmd fo:nmr,g Coonecl<"Q 8ar 23 F-33 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Index 
Parts No. Name o f Parts Page Ref.No. Parts No. Name of Parts Page Ref.No. Parts No. Name of Parts Page Ref.No. 

CTT-CLOOOtOO ltvead Ir mm,ng Lever RJllJ 23 F- 50 OBS- OAOO t 000 Presser Shall Bush1110 A 17 0 -36 OSC- BF000900IScrew 15 C- 22 

CTT - CL000200 llvead lrimmrno Cam Roller 23 F- 21 OBS- OAOOl 100 Presser Shall Bushing B 17 0 - 37 OSC- BF001000 Screw (1 1/64. n=40 L=l 1) 19 0-58 

CTT-CMOOO 101 Lrnk lor F-1 23 F- 6 OBS- OAOO 1600 Hand Pulley Bushing 11 8 - 38 OSC- BF001000 Screw (11 /64 " n=40) 7 A-38 

CTT - CM000200 Thread Release Lever 23 F- 12 OBS-08000100 Upper Shall Bushrng(F) 11 8 - 29 OSC- BF001000 Screw(11/64 " n=40) 7 A-5 

CTT-OG000100 Thread Trrmmrng Cam 23 F- 24 OBS- 08000200 Upper Shall Bushrng(M) 11 8-32 OSC-BF001100 Screw 9 A-78 

CTT-F8000100 Rubber Washer 23 F- 11 OBT- BC000300 X·Uov,ng Oro~n lrm~g Pulay 29 G- 61 OSC- BFOO 1100 Screw(3/ 16'" n=28) 21 E- 37 

CTT -GL000900 Needle Plale Cover(HA) 23 F- 41 OCL-AA000100 Upper Shafi Collar 11 8 - 33 OSC- BFOO 11 00 Screw (M5xP0.8xL5) 33 H-1 5 

CTT-KCOOO 1 00 Thread Trimming Shafi 23 F- 8 OCL -AA000400 Presser Driving Link Collar 17 0 -48 OSC-BFOO 1200 Hmge Saew (11/64' n=lO) 23 F-29 

en - LF000200 Film For Needle Plal e 4 1 K-19 OCL - AA000400 Ttvead lrimmrno Shalt Colar 23 F-9 OSC-BFOO 1200 Screw( 11 /64" n=40) 9 A-73 

CTT-NA001 400 Moving Mes 23 F-45 OCL -AA000800 Lifling Link B Shall Collar 17 0 - 15 OSC- BFOO 1500 Screw 11 8- 16 

CTT-N8000100 Fixed Kni fe(Bl) 23 F- 43 OCL-AA007800 Y-Oriving Shafi Collar 29 G-60 OSC-BFOO 1600 Screw I I 8-14 

CUS-88000501 Brackel For Idler 13 8-65 OCL -A8002900 Collar 27 G-13 OSC-BF001 700 Screw 9 A- 59 

CUS-88000600 Base For Oscilla tor Gear 11 8-56 OCL -AF000100 Collar 35 H-55 OSC-BF001800 Screw( 1 /8" n=40) 7 A-48 

CUS- CFOOO I 00 Bobbin Winder Orr~ng \'/heel 11 8-30 OCR-AOOOO I 00 Coupling 11 8-50 OSC-BF002000 Screw(9/64 • n=40) 23 F-44 

CUS-OA000200 Lrnk Cam II 8 - 2 OGR- AB000300 Upper Shafi Gear 11 8 -47 OSC-BF0021 00 llvead lnmm111Q Lever Screw 23 F-53 

CUS-KC000300 Oscilla1or Shafi 13 8- 62 OGR- AB000400 Oscilla1or Shafi Gear 13 8-60 OSC-BF002200 Screw 9 A-76 

CUS-KF000201 Upper Shafi 11 8- 1 OGR-ACOOO 100 Hand Pulley Gear '"A· II 8 -35 OSC- BF002200 Screw 9 A-94 

CWP-88000700 Speed Conlloller Bracl<el 9 A-89 DGR- ACOOO I 00 Hand Pulley Gear ""B" 11 8-37 OSC-BF002400 Screw(9/64 • n=40) 7 A-11 

CWP-BGOOO 100 Arr Wiper Pipe Holder 9 A- 96 OPK-C8000100 Rubber Cap(l) 7 A- 31 OSC- BF002400 Screw(9/64 • n=40) 37 1-10 

CWP-80000400 Arr Wrper Prpe 9 A-90 OPK-C8000200 Rubbe, Cap lor Face Plate 7 A- 6 OSC- BF007100 Screw 11 8-19 

CXF-BAOO 1800 X-Movrng Base 29 G-83 OPK-CB000300 Cap 7 A- 16 OSC- BF008400 Screw (3/ 16 ' n=32) 17 D-14 

CXF-BA001900 X Drrvrng Base 27 G- 44 DPK- CB000400 Rubber Cap 7 A- 32 DSC- BFOl 0200 SClew(MJXp0.5 L=l 2.5) 9 A- 92 

CXF-88003100 Y-Axis tension ad1usl base 29 G- 66 DPK-CB000700 Rubber Cap 7 A-17 DSC-BF01 4300 Screw For Ad1uslrng Ori 15 C- 11 

CXF-88003200 K· YOIOI ltnsion ad,<!Slr>J B·acl'it 27 G- 54 DPK- CB000801 Arm Upper Pan Rubber Cap 7 A- 29 DSC- BJOOO I 00 Screw 11 8-4 

CXF-88003300 X-Sensor Plale 29 G- 87 OPK-CBOO 1300 Bed Ori Wick Rubber Cap 37 1-16 DSC-BJ000200 Fixing Screw 7 A-36 

CXF-88003400 X-Sensor Brackel 29 G- 88 DPL - BC000200 Lower Trmrng Pulley 15 C- 2 DSC-BJ000200 Screw 23 F-57 

CXF-88003500 Bracke: lor Y· OrMIIQ 110101 A 29 G-69 DPL -BC003600 Osc,llalor Shall l rm,ng PrJ!y 13 8-59 DSC- BJ000200 Screw( 11 /64" n=40) 7 A-26 

CXF- 88003600 Bracke: for Y- Orrv,ng Motor B 29 G- 70 DPL -BC003 700 Y- Movrng Trming Pulley 27 G-12 DSC- BJ000200 Screw(11/64" n=40) 15 C-20 

CXF- 88003700 X-Motor Fan Bracket 29 G-104 DPL - BC003800 Y-Oriven Timing Pulley 27 G- 20 DSC- BJ000200 Screw( 11 /64" n=40) 19 0-72 

C XF-BJ00340 1 X-Molor Plate 27 G-51 DPL-BC003900 Onvin li111nt1 l'lJlley lor ·y Shall 27 G-33 DSC-BJ000200 Screw( 11 /64" n=40) 37 1-7 

C XF-BJ003500 Frx,no Plate lor Trmrng Belt(XI 29 G- 85 DPL -8C004000 Y-Dnono Motor Trmrno Pulley 27 G-22 DSC-BJ000300 Screw(9/64 • n=40) 7 A-28 

C XF- BJ003600 X Shalt Adjusting Brackel 29 G-72 DPL - BC0041 00 X-0,,-ng Motor Trmrno Pulley 27 G-47 DSC-BJ000300 Screw(9/64" n=40) 2 1 E-41 

CXF-FZ000200 X-ll!MrO Bd Co1-er 11.blJeilA) 29 G- 95 DPL -BC004200 X-Movino Trming Pulley 27 G-49 DSC-BJ000500 Screw 19 D- 70 

CXF- FZ000300 X-llMIQ 8el! Ca>-er 11.bter(B) 29 G-96 DPL -BC004300 X-Mo.ng Qmoen Trmrno Puff,y 27 G- 50 DSC- BJ000600 Screw( 1 5/64" n=28) 19 D- 65 

C XF-FZ000400 X-lJIVIIQ 8el! Ca>-er 11.tbe~Cl 29 G-97 OPN- AA000300 Presser Cam Co<necllOII Rod Pr 17 0 - 34 DSC- BJ000800 Screw( 11 /64 '"n=40) 23 F- 54 

CXF- KCOO I 000 Y- Tension Shafi 29 G- 67 DPN-AAOO 1300 Shafi For Adjuslrng Ori 15 C- 10 DSC- BJ000900 Screw 9 A- 102 

CXF-KCOO I 100 X- Trmrno Pulley Shalt A 27 G-57 DPN- AAOOl 600 Solenord Pin 17 D-6 DSC- BJ003400 Nut 15 C- 21 

CXF-LA000500 X-Dnvrng Bell Cover 29 G- 92 DPN-AA022100 Thread Release Prn 21 E- 4 7 DSC- CA000200 Screw(9/64 • n=40) 21 E- 5 

CYF- 88004200 Y-Motor Brackel 27 G- 23 DPN- AD000300 llvaad lale-Uo Ciani Shall 11 8 - 18 DSC- CA000400 Screw( 11 /64 • n=40) 17 D-16 

CYF-88004300 Y-Sensor Bracket 29 G- 77 DPN- ADOOOSOO Thread Release Shaft 21 E- 36 OSC- C8000100 Screw 11 8-31 

CYF- 88004400 Y- Dr,ver B rackel 27 G- 6 DPN- A0000600 Prn 23 F- 22 DSC- CB000300 Screw( 11 / 64 • n=40) 7 A-43 

CYF-88004500 Connecling Bracker(L) 29 G- 65 DPN-AD000900 lilting Lrnk A Hrnoe Shall 17 D- 26 DSC-CB000300 Screw(M5) 19 0 - 60 

CYF- 88004601 Conneclino Bracket(R) 27 G- 42 OPN-AD008700 Hinoe Stud 41 K-33 DSC-C8000400 Screw 11 8 -36 

CYF- 88004 700 Y- Sensor Plate 29 G-75 DPN-AD008800 Arm Support Link Pin 41 K- 39 DSC- CB000400 Screw( 1 / 4 • n=40) 17 0-30 

CYF-88004800 Y-Motor Fan Brackel 29 G-1 05 OPN- 88000100 Posilion Link Slapper 19 D-66 DSC- C8000400 Screw( 1 / 4 • n=40) 17 D- 40 

CYF-88004900 X-Axis Bearing Bracket 27 G-1 7 OSC- AA000200 Screw( 11 /64" n=28) 21 E- 34 DSC- CB000400 Screw(l/4 " n=40) 23 F- 25 

CYF-88005000 X-Tension Base 27 G- 32 OSC- AA00040 I link Slopper Screw 23 F- 36 DSC-C8000400 Screw( 15/64" n=28) 11 8 - 34 

CYF-88005100 Y-Motor Adjusl ing Bracket 27 G-27 DSC-AC000100 Screw(M5XL 12) 29 G- 84 DSC- CB000500 Screw( 15/64" n=28) 11 8- 7 

CYF- BC000300 Y- Frame(l) 27 G- 2 OSC- BAOOO I 00 Screw( 1 /8' n=40) 9 A-62 OSC-CB000500 Screw( 15/64" n=28) 23 F-19 

CYF- BC000400 Y-Frame(R) 27 G-1 OSC-BA000200 Screw(9/64" n=40) 19 D- 62 OSC- CB000700 Screw 25 F-59 

CYF-8J005200 Y-Molor Adjusling Plate 27 G- 29 OSC- BA000500 Screw (3/ 16" n=28) 7 A-21 OSC-CB000700 Screw (M5 p=0 .8) 17 D-49 

CYF- BJ005300 Freno Plate lor Tim,ig BeltlY) 27 G-5 DSC- BA000500 Screw(3/16" n=28) 23 F- 3 OSC-C8000700 Screw( 11 /64" n= 40) 11 8-23 

CYF-BJ005400 Bearrng Bracket 27 G- 10 DSC-BAOO 1 700 Screw 21 E- 46 OSC-CB000700 Screw( 11 /64" n=40) 15 C- 8 

CYF- BJ005500 Spacer 29 G- 98 DSC- 88000300 Screw 23 F-42 DSC- CB000700 Screw( 11 /64" n=40) 9 A-101 

CYF-KC002600 Y-Drrven Shaft 27 G- 36 OSC-BCOOO 100 Screw( 11 /64 n=40) 23 F-40 DSC-CB000700 Screw (M5 p=0 .8) 17 D-27 

CYF-KF000300 Y-Drrver Shafi 27 G-16 DSC- BC000100 Screw( 11 /64' n=40) 41 K- 17 OSC- CB000700 Screw (M5) 23 F-10 

CYF-L8000200 Y-Tensron Plate 27 G- 38 DSC- 80000 I 00 Screw(3/16" n=28) 21 E- 30 DSC- FA000200 Hand Puley Reier H.IIQ0 Pm 11 B- 42 

DBS- DA000200 Needle Bar Bushing(U) 11 8-22 OSC- BFOOO 100 Screw 11 8-27 DSC-FA000300 Posrlron Lrik Hrioe ScleN 17 0 - 51 

DBS- DA000300 Needle Bar Bushing(L) 11 8- 24 OSC-BF000200 Screw 11 8 - 46 DSC- FA000400 Presser Lrlk Hinge Screw 17 D-45 

DBS- OA000700 Lower Shaft Collar 15 C- 7 OSC- BF000700 Screw 11 8-6 DSC- FA000500 Prew.r AdJv;IJYl /.rm H,,ie 5cr,., 17 D-43 

OBS- OA000700 Lower Shafi Rear Bushing 15 C- 6 OSC-BF000700 Screw( 15/64 • n=28) 17 D- 33 DSC- FA001 400 Hinge Screw lor E-38 2 1 E- 39 

08S-DA000900 Presser Bar Bushing 19 D- 59 DSC-BF000800 Screw 11 8 - 5 OSC- FAOOl 500 llr!ead ~~,se In Hoge Sere• 2 1 E-21 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Index 
Parts No. Name of Parts Page Ref.No. Parts No. Name of Parts Page Ref.No. Parts No. Name of Parts Page Ref.No. 

DSC-FA001601 Hinge Screw A for E- 24 21 E- 25 DWS-AAOO 1200 Washer 21 E- 28 PPK- BA000100 Spacer 0-Ring(Pl 5) 11 8 - 49 

DSC- FA002000 L1f1lng L111k C Hinge Scre.v 17 0 - 10 DWS- AAOO 1900 Washer 9 A-77 PPN-AF000100 Sp11ng Pin (¢4. L=10) 11 8 -43 

DSC- FA002100 L1lt1ng Link B Hinge Scre11 17 D- 20 DWS-AA002100 Washer 39 J- 10 PPN-AF000300 Spr,ng P1n(¢2Xt9.8) 15 C- 19 

DSC- FA002200 LdltG I.Iii< B Sor."1 Hnoe Sciew 17 0 - 22 DWS-AA002200 Washer 17 D- 8 PPP- M000500 Ou1ck Joint Plug 39 J-13 

DSC-FA002300 Hinge Screw 23 F-46 DWS-AA002800 Washer(1=0.6) 23 F- 47 PPP- M000600 Elbow Union 39 J-6 

DSC-FA003600 Idler Shafi 13 8 - 69 OWS-AA003300 Washer 13 8-72 PPP-MOOl 400 Quick Coupling(PY0400) 33 H-43 

DSC-FAOl 7700 Screw lcr Oamp Shafi lmk 33 H- 45 DWS-AAO 15500 Y-Pulley Washer 29 G-58 PPP- MOOl 400 Quick Couphng(PY0400) 39 J-1 

DSC- FB000200 Hinge Screw B for E-24 21 E-27 DWS-AA015600 Washer 41 K-34 PPP-A8000200 Speed Conuoller 9 A-88 

DSC-FB000300 Hinge Screw 23 F-34 OWS-CA000100 Spring Washer 11 B-54 PPP-ABOO 1200 S!lffil Con:101erlASl3IF·M:ril4) 33 H-11 

DSC-FB000400 Hinge Screw 23 F-32 EA-000471-02 LCD 49 N-23-4 PPP-AD000100 Air Hose (¢4) 39 J-2 

DSC-FF000100 Piesser DrN,ng Lflk Hu,ge Screw 1 7 0-47 EP-000291-00 Fan Ass'y 45 M- 26 PPP-AD000200 Air Hose 39 J-5 

DSC-FGOOO 1 O 1 Th1ead T11mm1ng lever Shalt 23 F-51 GP-002421-00 Oil 43 L-6 PPP-AGOOOl 00 Finger Valve 39 J-12 

DSC-GA000100 Thi.ad Release Le.·er Hllge Sere• 23 F- 13 GP-01 1049- 00 Slicker Caution 45 M-54 PPP-80000100 Filler Regulator 39 J-8 

DSC- HAOOO 1 00 Presser Adjusting Screw 17 D-52 GP-0114 78- 02 Model Mark 7 A-19 PPP- BGOOO 100 Air Pressure Sw11ch 39 J- 7 

DSC-H8000500 Lilting Link C Hinge Stud 17 0 -1 1 GP-012422-00 Elbow 17 D- 2 PPP-CA000400 Air Cylinder 17 D-1 

DSC- HC003700 Stud Screw 29 G-11 4 GP- 012937-00 Emergency Switch 7 A-23 PPP-CA003900 Cylinder B (CJP015- 100) 33 H-41 

DSC- HD000200 Spring Holder 23 F- 38 GP- 013002-00 Dust Plate 41 K-25 PPP-CA004000 C)1nder A (SMC "1GPMt2--t0) 33 H-1 0 

DSC- HD000300 Spring Hook 17 D- 24 GP- Ot 3004- 00 Clamp Switch 9 A- 85 PSA- MOOOl 00 Shaft 29 G- 101 

DSC- HZOO t 400 Boll 33 H- 9 GP- Ot 3005- 00 Start Switch 9 A-86 PSA-BCOOO t 00 Shaft Guide 29 G- 103 

DSD-ABOOO t 00 TlveadTr,mm'11Q Sot A.s'y 23 F- 1 GP- 013 t 06- 00 Cable Holder 39 J- 16 PSC-AA000300 Body Connecting Boll 41 K- 3 

0Sf\.-AA000200 Nut(3/16" n=28) 21 E- 26 GP- Ot 4837-01 Sensor 29 G- 79 PSC- AA000800 Screw 13 8-66 

0Sf\.-AA000300 Nut 21 E- 42 GP- 014837-01 Sensor 29 G- 90 PSC- AC000100 Screw 11 8- 53 

OSN-AA000400 Nut ( 15/64" n=28) 23 F- 14 GP-018678-01 Hose Hold 19 0 - 71 PSC-AC000400 Screw 9 A-81 

DSN-M000500 Nut(11/4" n=40) 19 0 - 69 GP- 033924- 00 SMC AS12tF-M5- 04 33 H-42 PSC- ACOOl 300 Screw(M5XL20) 27 G-52 

DSN-AA000600 Nut (3/16" n=32) 17 D- 21 GP-034448-02 Table Supporter 41 K- 41 PSC-ACOO 1300 Screw(M5XL20) 29 G-113 

DSN-AA000700 Nut (15/64" n=28) 9 A-71 GP- 035649-03 Lov.et Fee<! PlatellJHrOPIIOll A 43 L-23 PSC-ACOOl 400 Screw(M4 XPO. 7) 23 F-7 

DSN-AA000800 Nut (3/16" n=28) 23 F- 35 GP- 035650-03 Lrr,er Fee<! PlatelRIHrOP1on B 43 L- 24 PSC-ACOO t 400 Screw(M6) 2 1 E-15 

DSN-AA000900 Nut( 11 /64 • n=40) 23 F-5 GP-038 t 88-00 Cover CPU P.C.B 45 M-50 PSC-ACOOl 500 Screw(M4XP0.7) 23 F-27 

DSN-AA001100 Nut(9/64 • n=40) 7 A-13 GP-046265-00 486 CPU Card Sticker 47 M-87 PSC-ACOO 1800 Screw( M4 X PO. 7) 7 A-52 

DSN-CCOOO 100 Nut lor ~esser Ad~Sl"II Sere• 17 D- 53 GP-049857-02 USS Board Bracket 47 M-89 PSC-AC002000 Screw(15/64-N28) 27 G-14 

DSN-CDOOO 100 Thread Adjusting Nut 21 E-14 GP-049858-01 USB Connector Cover 47 M-91 PSC-AC002000 Screw(M6 XL20) 29 G-71 

DSN-CDOOO 1 00 Thread Tension Nut 9 A-70 GP- 050297- 00 Front Cover Control Box 45 M-6 PSC-AC002000 Screw(M6xP I xl20) 33 H-4 

DSN-CD000200 Second Tlvead AdIustmg Nul 21 E-19 GP- 050302-00 Connecong Plate VO & CPU 45 M-45 PSC-AC002200 Screw(M4XL10) 27 G-39 

DSN- CFOOO 100 Presser AdIusting Ar,m Nut 17 0 -41 GP-052396-00 Front Cover for 0/P 49 N-23- 6 PSC- AC002200 Screw(M4xPO. 7xl 10) 33 H-8 

DSP-AAOOO t 00 Hand Pulley Spr,ng 11 8 -44 GP- 052397-00 Rear Cover for 0/P 49 N-23-7 PSC- AC002200 Screw(M4xPO. 7xl 10) 33 H-34 

DSP-AA000200 Presser AdIusl111g Spung 17 0 - 55 GP- 053206-00 Cover Fool Switch 51 0 - 8 PSC- AC002200 Screw(M4xPO. 7xL 12) 33 H-22 

DSP-M000300 Pogt.on uni SIOl)Oel Sp11ng 19 D- 67 MTH- PA000100 Thread Take-Up Ass"y 11 8-20 PSC-AC002200 Screw(M5XL 15) 29 G- 73 

DSP-AA000700 Tlvead Tnmm,ng Shafi Scr111~ 23 F-20 PBR-MOOO 100 Upper Shafi Bea11ng (.'I) 11 8-48 PSC-AC002400 Screw 21 E-23 

DSP-A8000100 Bobbin Winder Spr,ng 7 A- 57 PBR-AA000600 Bearing 13 8- 61 PSC-AC002800 Screw(M3XL8) 27 G-4 

DSP- AB000200 Tlvead Release Retum SPr.ng 21 E-31 PBR-AA000900 Bearing(686) 17 0 - 28 PSC- AC003400 Screw (M6. L20) 41 K-30 

DSP- AB000300 Return Spring 23 F-37 PBR-MOO 1 000 Radial Bearmg(F687ZZ) 17 0 - 18 PSC-AC003400 Screw(M6XL20) 27 G-18 

DSP-AB000400 Lifting Link B Spring 17 D- 23 PBR-MOO 1900 Idler Bea11ng 13 8- 68 PSC- AC003800 Screw 13 8- 67 

DSP-ADOOO 100 Hook Cover Plate Sprng A 15 C- 17 PBR-AA003200 Bear,ng 27 G- 15 PSC-AC003900 Screw (M5XL 15) 27 G-41 

DSP-AD000200 Hook Cover Plate Spr~g B 15 C-1 8 PBR-M003300 Bea11ng 29 G- 59 PSC-AC003900 Screw(M5xP0.8xl 15) 33 H-18 

DSP- BAOOO 100 llnao 1"1""1 A~IIII S1m11Jll) 21 E-1 1 PBR- M007200 Bearing 33 H- 25 PSC-AC004000 Screw (M5XL12) 27 G-2l 

DSP-BA000200 S«oolllmdlMISIOOA~MISCl"l 21 E-18 PBR- BA000300 Needle Bearing(KT811 I 0) 15 C-5 PSC-AC004000 Screw(M5XL 12) 27 G-43 

DSP- BA000300 Thread Tension Spring 9 A-67 PBR-BA000500 Needle Bearing 11 B-1 2 PSC-AC004 I 00 Screw(M4 XL8) 7 A-9 

DSP- BAOO 1000 llrtad IMsionAd/,11111 SM,gl.l.l) 21 E- 12 PBR-BA000600 Needle Bearing 11 B- 11 PSC-AC004200 Screw 11 8-57 

DSP- BB000100 Thread Take-uo SpnnglHA) 21 E- 6 PBR-BA003700 Needle Bearing 27 G- 34 PSC-AC004300 Screw(M4XO. 7L= t 00) 13 B-7 1 

DSP-8B000900 Th,ead Take- Up Sonng(MA) 21 E-7 PBR- BA003800 Needle Bearing 27 G-19 PSC- AC004400 Screw(M4xl 25) 29 G-108 

DWS-AA000100 Lrnk Cam Washer 11 B-3 PBR- CA000100 Bea11ng Holder Set 27 G-48 PSC- AC004500 Screw(M5xl 10) 29 G-109 

DWS-AA000400 Washer 7 A-56 PBR- FA001300 Block 29 G-99 PSC- AC004500 Screw (M5xP0.8xl 10) 33 H-48 

DWS-AA000500 Washer 37 1- 20 PBR-GBOOO I 00 Rod End(R) 23 F- 16 PSC- AC004900 Screw(M4XL12) 9 A-87 

DWS-AA000600 Stopper Washer 23 F-4 PBS- OA000200 Front 8uSMD for Lo.er Shall 15 C- 9 PSC-AC005200 Screw(M10XL25) 41 K-14 

DWS-AA000600 Washer 9 A-74 PBT- BC000200 Bell 13 8 - 64 PSC-AC005500 Screw(M4xL 15) 29 G- t 12 

DWS- AA000600 Washer 11 8- 55 PBT- BCOO 1500 Y- D11v1ng Bell 27 G- 21 PSC-AC005800 Screw(M6 x L 1 5) 27 G-45 

OWS-AA000600 Washer 23 F- 30 PBT- BCOO 1600 Y-Movrno bell 27 G- 9 PSC-AC007100 Screw(M4Xl25) 27 G- 55 

OWS-AA000800 Thrust Washer 15 C- 4 PBT- BCOO 1 700 X-Movrng Belt 29 G- 62 PSC-AC007200 Screw(M6X L20) 41 K-32 

OWS-AA000800 Washer 13 8-63 PBT- BC001800 X-Moving Bell 29 G-82 PSC-AC007500 Screw (M3xP0.5xl6) 33 H-29 

OWS-AA001000 Washer 17 0-42 PCL-M000100 Set Collar 29 G-102 PSC-AC007500 Screw (M3xPO. 5xL6) 33 H-38 

DWS-AA001100 Washer 19 D- 63 PMT- BJ000300 Y-Motor 27 G- 30 PSC-AC008700 Screw (M5XL25) 29 G-74 

DWS-AAOO 1200 Washer 17 0- 17 PMT-BJ000800 X-Motor 27 G- 53 PSC-AC008900 Screw (M5XL 15) 41 K- 38 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Index 
Parts No. Name of Parts Page Ref.No. Parts No. Name of Parts Page Ref.No. Parts No. Name of Parts Page Rel.No. 

PSC-AC008900 Screw(M6xP0.8xL 12) 33 H-13 PTL- CBOOOl 00 Spaner(9x 10) 43 L-4 

PSC-ACOl 1900 Screw (M4xL 10) 27 G- 28 PWS-AA000200 Ttuead Tnmming Cam Vias/le, 23 F-28 

PSC-ACOl 1900 Screw (M4 xll 0) 29 G-78 PWS-AA000200 Washer 23 F-55 

PSC-ACOl 1900 Screw(M4XL10) 9 A-91 PWS-AA000200 Washer 33 H-23 

PSC-ACOl 1900 Screw(M4XL10) 29 G-64 PWS-AA000200 Washer(@4) 27 G-40 

PSC-ACO 13000 Screw(M4XL8) 27 G-11 PWS-AA000300 Washer 11 B-58 

PSC-AC013000 Screw(M4 XLS) 29 G-86 PWS-AA000400 Washer 9 A-79 

PSC-ACO 13000 Screw(M4XL8) 29 G-93 PWS-AA000400 Washer 21 E- 35 

PSC-ACO 13000 Screw(M4xL8) 41 K-50 PWS-AA000600 Washer 33 H-5 

PSC-ACO 13000 Screw(M4xPO. 7xL8) 33 H-20 PWS-AA000600 Washer(@6) 27 G-46 

PSC-ACO 13000 Screw(M4xPO. 7xL8) 33 H-27 PWS-AA000900 Spring Washer 29 G-1 10 

PSC-ACO 13000 Screw(M4xPO. 7xL8) 33 H-31 PWS-AA000900 Washer 31 G-117 

PSC-AC013200 Screw(M5XL15) 27 G-31 PWS- AA000900 Washer(@5) 27 G-26 

PSC-ACOl 3200 Screw(M5 x L 15) 29 G-81 PWS-AA000900 Washer(M5) 9 A-93 

PSC-ACOl 3300 Screw(M6 x L 15) 29 G-94 PWS-AAOOl 500 Washer 41 K-49 

PSC-ACOl 3400 Screw(M3XL10) 27 G-7 PWS-AAOOl 900 Washer(@3) 27 G- 8 

PSC-ACO 13500 Screw(M3XL5) 29 G-76 PWS-AA002100 Washer 7 A-49 

PSC-ACO 13500 Screw(M3xP0.5xL6) 33 H-50 PWS-AA003100 Slide Washer 27 G-35 

PSC-ACOl 3600 Screw(M3XL5) 41 K-26 PWS-AA003200 Washer(@4) 27 G-56 

PSC-B6000600 Screw(MS, LB wrench) 17 D-4 PWS-AA003300 Washer 35 H-57 

PSC-B6000900 Screw(M4xL10) 41 K-22 PWS-AA003400 Washer 41 K-4 

PSC-B6001200 Screw(M3xP0.5xL5) 33 H-54 PWS-CAOOOBOO Spring Washer 41 K-48 

PSC-B6001300 Screw 31 G-116 PWS-CAOOOSOO Washer 29 G-111 

PSC-BHOO 1200 Screw(M5XL8) 41 K- 8 PWS-CAOOl 700 Spring Washer 41 K-15 

PSC- BHOO 1300 Screw(M4 XL 10) 41 K- 24 PWS- CA002100 Spring Washer 41 K-5 

PSC-BH001300 Screw(M4XL 10) 4 1 K-36 SC- 000683- 00 Screw Ass'y (M4XL10) 45 M-17 

PSC-CBOOO 100 Screw II B- 51 SC-000683- 00 Screw Ass'y (M4XL10) 45 M-33 

PSC- CBOOO 100 Screw 15 C-3 SC- 000683- 00 .\7:lt.:.{):~r'f"::i:;:)t~:-(:i r Vh.': 51 0-9 

PSC-CB000200 Screw(M4XL4) 27 G- 37 SC-000683- 00 Sae, anni Call! A;1y MlXLIO) 5 1 0-6 

PSC-CB000200 Screw(M4 xL4) 29 G- 68 SC- 000683- 00 Screw 1PM (M4X0.7 L=10) 45 M-35 

PSC-CB000200 Screw(M4xPO. 7xL5) 33 H-17 SC-000683- 00 Screw(M4XL1 0) 45 M-25 

PSC-CB000200 Screw(M4xPO. 7xL5) 33 H-40 SC- 000684- 00 Screw(M3xL 10) 47 M-97 

PSC-CB002900 Screw(M4xPO. 7xL4) 35 H-56 SC-001099-00 Sere-. Ass'y 1/0 Board[IIJXL1) 45 M-40 

PSC-DAOOO 100 Screw(M6XL25) 41 K-1 0 SC-001099-00 Screw(M3xL7) 47 M-95 

PSC-DCOOO 100 Screw(M4, L=35) 39 J-4 SC- 00181 0-00 Screw(M5xL45) 29 G-100 

PSC-DCOOO 100 Screw(M5xP0.8) 1 =O 39 J-9 SC- 001821 - 00 Screw(M4XL12) 41 K- 45 

PSN-AA000200 Nut(M5) 23 F-17 SFAM-500-003 Main Motor 11 B-52 

PSN-AA000400 Nut 41 K- 6 SN- 000323- 01 USB Connector Co,er Nut 47 M-92 

PSN-AA000400 Nul(MB) 41 K-42 - CD Manual 43 L-28 

PSN- AA000600 Nu1(M6) 25 F- 60 - Inner Box 43 L-27 

PSN-AAOOO 700 Nut(M5X908 H=35) 39 J-11 - Needle(DPX17 MR•.o) 43 L-7 

PSN-AA000700 Screw(M5XL 12) 29 G-89 - Needle(DPX 17 MRS) 11 B- 28 

PSN-AA000900 Nut 29 G-1 15 

PSN-AAOO 1300 Nut 13 B-70 

PSN-AA003300 Nut(M4) 33 H-46 

PSR-AC000200 E-Ring 17 D-35 

PSR-AC000200 E- Ring(ct,5) 7 A- 53 

PSR- AGOOO 100 Grip Ring 17 0-7 

PTC-AF000200 Roller 41 K-29 

PTC-AG000200 Cable Tie 25 F- 58 

PTC-AG000200 Cable Tie 37 1-23 

PTC-AG000200 Cable Tie 39 J-I4 

PTC- AH000100 Cable Holder 37 1-26 

PTC-AH000400 Cable Holder 7 A-25 

PTL-AB000100 L - Shaped Wrench 43 L- 10 

PTL -AB000200 L-Shaped Wrench 43 L-14 

PTL -AB000300 L -Shaped Wrench 43 L-1I 

PTL -AB000400 L - Shaped Wrench 43 L-13 

PTL -AB000500 L - Shaped Wrench 43 L- 12 

PTL-BA000100 Driver(L) 43 L-I 

PTL - BA000200 Driver(M) 43 L- 2 

PTL-BA000200 Driver(S) 43 L-3 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Index 
Parts No. Name of Parts Page Ref.No. Parts No. Name of Parts Page Ref.No. Parts No. Name of Parts Page Ref.No. 

I 

I 
I 
I 

• From the library of Superior Sewing Machine & Supply LLC - www.supsew.com




